8420/8450-%

= R W §t#l R 3

HIGH-SPEED TWIN-NEEDLE LOCKSTITCH
SEWING MACHINE SERIES

EREH/FEGFMR
OPERATION MANUAL/PARTS BOOK




T kih

FLLME IR I A | P i | T 42202
A, T IA LY Bt i B 1. R B4 T 424
FLHEAEH . F S ZeaETEEEN. 58
fFa bR, UMEHE&ER . W b 2 sk
Mt BT gEa 5 i -BgE AR, BARIT
SR

PROLOGUE

Thanking you for your purchasc our products
sincerely, please reading the manual book before
operation, the book introduce some points how to
operate, maintenance, and safe. Please keep it
carefully for reading in the further; you will be not
informed if the file has been revised. Please set
sample as standard.



xR

1, BRI EA coivns vy
B} BB o oonisorscomscomsssomusssocses 3
3 ZTFRIBIMIIE v ressemsossosnmnn 3

§, BRAETTEE - ooemmonissensnsitibanssnnarssasnnnse . 4
R T 5
4-2, PRGUTTIE <oveermemnninanns VEsss s 11
4-3. SR TR RERE T PIROTIA - 13
4-4. KTEME (ETH) e 13

5. BELIFTEIER o 14
5-1BUSHASEIE T EE oo 14
52, BERIARIR TR - -oomm e mierinniinisinisnnn 15
5-3. IR IUEEERTITR - ommemm e smemrss s e meeg oo 16
S-4 BB MUTE - - 17
5-5. MERAITTE - 19
S6 STEEMIMITAIT IR o ororsiaivninmismasings -2
57, IR A VR s 21
5-8. i TEGEEI i (B4S08730) ----oovvvmereenecrenee 2D

5-8-1. HFF (& &) BRI e n

S8 L GTEMIERE - +=-romnrvemsmpramssvisusnnsstes 0

6-2. FBIEEMBIEG T coemvrmemsmsrimmarinanianis
6-3. BRHIEEF Wi voomvrvrmonnnnss

T GBANRIER -

| AN AARBE Ay sssnivensanosamontnrnsmenssaisesnens i
2 EHBME H st
<3 B R URRT L s e

B-1, AR v

52, EXNARIEIPLM (TEFE 64 H) oo

83, #miEHE N — 9 GREASE R 1T 2
(4T Em R -

0. FEH B AYIEE -
10, HIPEARIE oo

7
7
T

© 23

23
23
24

23
25
26
27

28
28
29

30



1. NAMES OF MAJOR PARTS.............
2. MACHINE SPECIFICATIONS...........
3. TABLE AND MOTOR......c.ccoeecunnnnran
4. INSTALLATION ............ Silara

4-1. Installation ..
4.2, Lubrlcatlun

4-3. Checking the machine pulley mtahng directien ..
4-4. Alarm display (Semi dry type) ......oie

5. PREPARATION BEFORE SEWING....
5-1. Installing the needle ........c.cccvvevvveeecccineiineens
5-2. Removing the babbin.................. e e
5-3. Winding the lower thread ..........cccccerecrneirsinnn
5-4. Installing the bobbin ...
5-5. Threading the upper thread............oceeveeens

5-6. Adjusting the stitch length ..
5-7. Using the knee liftar .. : "
5-8. Commer sewing rnelhoci [8-450 8?5[)}
5-8-1. To stop the needie bars
(right and left)...

CONTENTS

L

o b
13

14
14

w15

16
AT

srsr 18

21

PErTT

P

5-8-2. Number of stitches qmck referan::e

OIICIEE, &0 i immmmnunmnms et sm s maies

6. SEWING.......cciicsisiissiissisisisessusmisinns

6-1. Sewing ...
6-2. Backtacking

6-3. Sewing condansed st+tches ........................

7. THREAD TENSION.......cococvrueimerranane

7-1. Adjusting the thread tenslon ..........c...........
7-2. Adjusting the presser foot pressure ................
7-3. Adjusting the thread take-up amount..........

8. CLEANING .......cccoreerrnrernranaesnnsnnsnnsas

8-1. Daily cleaning procedures . .......oeeeerrvinins

B-2. Lubricating via the oil cover

(BvEry B MmonthS)......cccmmemmperesssanmmnsmmusiissans

B-3. Applying grease - When the GREASE

indicator llluminates (Semi dry tYpe).......coeee

9. ADJUSTING THE ROTARY HOOK

LUBRICATION AMOUNT.......ccccevueaee
10. TROUBLESHOOTING.......ccccccenuannee

L

30

w33



1, BEMEERR

1. BEBHERR

4 N
8450,8750

(10

\_
(1) Bifheesies (2) lEEHRF
(3) MM (4) BTl
(5) £ HisEL (6) frEEf T
(1) s U (8) 2P Fx
(9) SeqHde (FHITER) (10) 2o

(L1} FELFHT (8450, BT50)

A RIHE
(12} HeeL BT FT# (13) Ihfes

(14) 1 el




1.NAMES OF MAJOR PARTS

1. NAMES OF MAJOR PARTS

8450,8750

\
(1) Bobbin winder (2) Lifing lever
(3) Presser loot (4) Knee lifterassembly
(5) Stitch length dial (6) Reverse lever
(7)  Qil gauge window (8) Machine pulley
(8} Alarm display (semi dry typa) {10) Cotton stand

(11) Stop lever ( B450,8750)

Safely devices
(12) Thread take-up cover (13) Finger guard
(14) Belt cover



2. ERHHL A

2. BUH A

. 4 7
A R HEEn R
[ e 2 3
& W % w Tt e
. | el - D
W oz A R - H K
- T
& o5 4 W Q o
H 82 & H 0 —
1 = - - 0 O
E 0 3
g oah E A il Al
F 3 5
F il % 3t fa 2 G| Jhr::-‘liﬂ"j FIeR ELY i'é'fﬂijn;_lﬁ L~ K1}
PLa% HLRS
s B | o Fi 0 & 1 BEAG BLEF
3 diepm) | P T T | me | (DPxS)
8420-003 4000 4 | 17 13 1 #11-#16
8420-005 3000 5 7 13 1 #14-22#
8450-003 3000 5 |7 | 13 ! #11-#16
8450-005 3000 5 I 13 1 #14-22#
8720-003 3000 7 | 7 13 I #11-#16
8720-005 | 3000 7 | 7 13 || #14-224#
8750-003 3000 7 7 13 I #11-#16
| 8750-005 3000 7 | 7 13 | #14-22#
8422-403 4000 4 | 7 13 1 #11-#16
8422-405 3000 5 | 7 13 | #14-22#
8452-403 3000 5 7 13 | #11-#16
8452-405 3000 5 7 13 | #14-224
8722-403 3000 | 7 7 13 | #11-#16
8722-405 3000 7 7 13 | #14-224#
8752-403 3000 7 7 | 13 1 #11-#16
8752-405 3000 7 7 13 | #14-224#




2.MACHINE SPECIFICATIONS

2. MACHINE SPECIFICATIONS
e s et e

e 8LLO0O-00I0 o
LT FeaET

|1
ABCD E F

4 7
A Rotary hook Standard hook Large hook
2 5
B [~ Stitch function Fixed needle bar Spilt needle bar
e | - D
C 3 -
Drive fashion —
_-—\—_‘\_ 4 |I.
Quick reverse Q @]
D Thread wiper [® —
Thread trimmer Q O
" e e 0 3
: Lubrication Minimum Lubricalion Semi dry
e ==l F 3 5
* i ror. Laht=waigH For heavy-weight
USE For foundation and m;il::rnl'la-lwanghl matatiats

Machine specifications

oed ‘ Prelssg:rhfnm Feed
speec s 2 Wiy xae] |
Mode] R titichlength | Liﬂin;u K[nee dog {E‘I')L:L{“g}
WA lever | lifter height
8420-003 1000 4 |7 | 13 [ #11- #16
8420-005 3000 5 7 | 13 [ #14- 22#
8450-003 3000 5 7 13 [ #11- #16
8450-005 3000 5 7 13 [ #14- 224
8720-003 3000 7 7 13 1 #11-#16
8720-005 3000 7 7 13 1 #14- 22#
8750-003 3000 7 7 13 i #11-#16 |
8750-005 3000 | i 13 1 #14- 224
8422403 4000 4 7 13 1 #11-#16
8422-405 3000 5 7 3 | 1 | #@14-22#
8452-403 3000 5 7 I3 | 1 #l1-#16
8452-405 3000 5 7 13 | 1 | #14-22%
8722-403 3000 7 7 13 1 | #11-#16
8722-405 | 3000 7 7| 13 1 | #14-22# |
8752403 | 3000 7 7 13 | 1 | #11-#16
8752-405 | 3000 7 7 13 | 1 | #14-22#




3. XTatR#MEA

3. X T EBRFLEA

A. BHEMTE

SRMEERE AOm. EHRFHIHOERS, ASHERINMED-

EEmEpT R E L.

8420, B450, 8720, 8750

HLk AT FL— |
%, \\\\:éﬁ‘ | e
A ]
S e o A 20
i g I T N ]
B R
8 E p U, 3_1;}'5_ 4
i 1f Lﬁrﬁ..ﬂuf“ﬁ ‘
|43 b 806 B ’
= I..EF,'-__EL.. =3 ﬁ' 505 g
z i s [Pt
! : .3 \‘?’
i | -sdns e RLCRT el
| I e
"I éaff
2 /
& ] X s
L 1200 h—a € E
Ah
4 5 v
8422, 8452, 8722, 8752 EEZRFL—
HAHFL —1 \
|

e

e

N

IEHlMEREIL =1

HLSk AR AL —

v

N

393 |

T F

AR

BHE

181

s =i
b =1

AN 0 S L R Tl

B EETE S Ba A = 0 25em LML, B4 FEIETEMMENFAEIBEEGRLE, 258




3. TABLE AND MOTOR

3. TABLE AND MOTOR

A. Table processing diagram

* The top of the table should be 40 mm In hickness and should be sirong enough to hold the weight and with-stand the
vibration of the sewing machine.
= Drill holes as indicated in the lllustration below.

420, 8450,8720, 87
L e Cotton sland hole =\
Ground wire hale | l\l
Head rest hole \
1
Motor mounting hales \
i II| 52 o
P\ N\ | e
! o W e 7
I ‘%C‘E,is i 158 = -q. 57 T I‘I 1__«45
= | | 20 At0 & 7
4‘ I @ | r/_' % ,/6"
\ glg S \ 406 s Z
2l =k “1@5 M zaas | l A 1o
Blall &' |, 2N
(1] T e T
L laoli03 j&,:l Les T[] &l W ckall}es
- €..1. 14 223 805 ] 2
8 1" ¥
| 1655, o
| 5205 829 il 2150
! EI—J:?;:% o5} 108
J | N 7
',"_L i ,;/.
o
o
5 ]
Ly 1 .4;
o bt B O
AA
8422 8452 8722,8752 Cottan stand hola
Cord hole — |
Head rest hole — \
Control box mounting hole / \
% T L \ws®
! al
— ok |
a| Sz,
o |
rio a J\‘z‘.’-‘—"
B. Motor

A\ CAUTION

Q

All cords should be secured al least 25 mm away from any moving pars. Furthermore, do nol excessively bend the
cards or secure them too firmly with staples, otherwise there is the danger that fire or eleciric shocks could aceur.




4. BEHE

{3k ) i Zfh
- DkiEERARAREES S D, E 23, 400W 3k
C ETOEMRESEMERAE, BEBLANERIRBESR. =4 2. 400w 5i5
( DyEseda v BIES )
BT 500z #:E o0Hz # (X ey Dk, vEIESEHAR. Lliss FRikiTiReE.
#iE S AR (91 f2) VEEE
S(0Hz ik 100 46
4. 000rom BHz OER 85 35
5(Hz HiEg o0 45
L BlIHz HikE 70 44
S0Hz ki 75 44
pi g o BIHz A%k 65 43

4. RETIE

A xE
Q WitEREUMERAAKR RGN, ERREEAN, RTEERQH, WRRREH
FE. HANAEESHES.
@ rzenzsssastLARETLSRE. SEOHLA B TS SRR BARFETRIE,
SFBAENHASINNERT—RE S SHE
SONERY a3, RETHEWMERALLLER f5.
TR, -
B,
BRNATEE, BEAMERENEORE,
= 4RI
fo) /= fe e 48 T 411 K 2D

BE A MERERTACE




4. INSTALLATION
[ =S e e L i)

<Motor> p | Power Molor L]
+ Use ona of the clutch motors given In the table at right as the motor. Single-phase 2-pole, 400 W motor
* Refer to the inslruction manual for the motor for detalls on installing | ™ Thrpe-phase 2-pole, 400 W mator
and using the motor.
<Motor pulley and V-belt>
Selact the correct molor pulley and V-be!t by referring 1o the table below to suft the power frequency of your area.
Sewing speed | Freqi_.lpnw Motor pulley (Outer diameter) : V-belt
4.000 rom 50 Hz Motor pulley 100 46
g 80 Hz Motor pulley 85 45
| 50Hz Motor pulley 90 45 —
SR00pm B0 Hz Mator pulley 70 44
50 Hz Motor pulley 75 44
gt BO Hz Mator pulley 65 4

4. INSTALLATION

A\ CAUTION

® Machine installation should only be camied out by a Use both hands to hold the machine head when
qualified technician. titing It back or returning it to its original position. If
Contact your Brother dealer or a qualified electrician only one hand is used, the welght of the machine
for any electrical work that may need to be done. head may cause your hand to slip, and your hand

may get caught.

Ba sure lo connect the ground. |f the ground
cannection is not secure, you run a high risk of
receiving a serious alectric shock, and problems with

® Do not cannect the powear cord until installation Is correct operation may also ocour.
complete. The machine may operate if the treadle |s

depressad by mistake, which could result in injury.

The sewing machine weighs approximately 43 kg.
Tha instaflation should be carried out by two ar more
people.

Carrying the machine

« The machine shouki be carried by the arm by two peaple as
shown in the illustration.

* Make sure that the machine pulley does not lurm,

| Tilting back the machine head

+ Hold section (8) with your fool so that the table does not move,
and then push the arm with both hands to tilt back the machine
head.

Returning the machine head to the upright position

1. Clear away any lools, etc. which may be near the table holes.
2. While holding the face plate with your lefl hand, gently return the
machine head to the upright position with your night hand.




4. RETTE

4-1. REF*

1. mf

(1) LB sl - O (2 49

(2) LR RESL L (45)
(3) il fk
(4) 5

2. H=Bhk
(1) FLFEREE (24)

(2) T (4 4~)

3. FEIEEA AT
(3) BETHLTE T

4. S2EHL %A

(1) Waeeest (2 49
(2) #E1HLL
(3) Bkt

33

LA () 2, BElh
WANEFITAL. o BT
(1) AEIE AT fr, ] SespL
Sk TH0£E 1) T 1 420 1 R A i L

ifil A2 i



4. INSTALLATION

4-1. Installation

1. Qil pan

(1) Head cushions (left) [2 pes]
(2) Head cushions {right) [2 pcs]
{3) Oil pan

(4) Oiler

2 Rubber cushions

(1] Rubber cushions [2 pes]
(2] Mails [4 pes]

3. Knee lifter complying bar
{3) Knee lifter complying bar

4. Machine head

(1) Hinges [Z pcs]
{2} Machine head
(3} Head rest
(3) NOTE:
Tap the head rest (3) securely into
the {able hole. If the head rest (3) is
not pushed in as far as it will go, the
machine head will not be sufficiently
stable when it is illed back.




4. BEHE

5. BT

(1) BEFiEER (1) BEES SR
(2) i * (2) Wk

 BRITEA (3) MRE (4) . B
BEdEmish (1) B2ETHAM
B

B

o =

__1 13mm KA

< {HEEIEEAIA >

B =

e o)) T4 AR AR S S FHREY Fofr .
NIRRT (4) BOFER (5) .

ARTTIREE (6) -

4, FEENMRET (8 ) BET IR, LLIEHIFER LSRR 1)

W HEELHE (7)) B ELEYT Hr 2mm.

CATEREE (6) .

6. HRTTHREE (9) -

o

RS (10) HEIRE K SIREALAE (7) (e

95!' Smri

CEEENAR T ¢ 10y MEFTUENT . BAS A TR

lEge (L R (5 b AR A 1 3nm W E A
i E.

SEHARE . AR (9) R,




4. INSTALLATION

5. Knee lifter plate

(1) Knee liiter plate
(2) Boll

* Loosen the baolt (3) and the bolt (4),
and move the knee lIfter plate (1) lo a

™ position where it is easy to use.

1 Within 13 mm

<Knee lifter adjustment>

1. Turn the machine pulley so that the feed dog is below the
top of the needle plate.
2, Lower the presser foot (5) by using the lifting lever (4).

3. Loosen the nut ().

4. Turn the scraw (8) to adjust so thal the amount of play in
the knee lifter (7) is approximately 2 mm when ihe knee
[ifer plate (1) is gently pressed.

. Securaly tighten the nut (6},

. Loosen the nul (9).

. Turn the screw (10) until the distance belween the end of
the screw (10) and the knee lifier (7) Is approximately 5
mim.

8. Turn the adjusting screw (10) to adjust so that the presser
fool {5) is at the desired position within a distance of 13
mm of the needle plate when the knee liter plate (1) is fully
pressed

a, After adjustment Is compleled, securely tighten the nut (9).

=~ 1



4, ERAE

- Dt

6. Hbk

(1) Hhtk
(2) ¥4

<t i >
WA e B e (1)
ICHEs ok I,

<HGHE>
b U G I A LR

7.

fE AT aE i ek |
(1) Mg
(2) W4T

8. VEIE#H
(1) v &L

FH BN B e v IR R (L ) e e,
Yehigar (2) [24] ST, i
RN EESE] 10~ 14mm Aedi.

9. RHEERE

(1) HEar s
(2) 8REF (2 1)



4. INSTALLATION

Align horizontally to the
right and then tighten.

0 i WAOROF

6. Ground wire

(1) Ground wire
(2} Screw

<Semi dry type>.
Be sure |lo connecl the accessory
ground wire (1) to the motor

< Minimum lubrication type>
Use a suitable ground wire

7. Ground wire

Use a suilable ground wire.
(1) Ground wire
(2) Screw

8. V-belt

(1) V-belt

Turn the two nuis {2) to adjust so that
there is 10-14 mm of deflaction n the

V-belt (1) when it 1s pressed at the
midway point with a force of 5 N.

9, Belt cover bracket

(1) Beli cover bracket
(2) Screws [2 pes]



4. BHRFE

10. VBIEHR

(1) USRI
(2) #4T (4 4)

{IE 22 k2 8 4 (0 F B2
FEMTE,

(2)

11. DEUEHE
(1) DBz R

(2) AT [24]
(3) 2 [25]




4. INSTALLATION

10. Belt cover U

(1) Belt cover U
(2) Screws |4 pcs]

Insert the projecting
part underneath the
machine pulley.

>(2)

11. Belt cover D
(1) Belt cover D

{2) Wood screws [2 pes]
(3) Washers [2 pcs]




4. RZFHE

12. BHED5E
(1) I 5D

AN D (2) WIS AR, LY
R U (3) SEMEED & (D
2[R} ) (R kR

WO R AT,




4. INSTALLATION

12. Belt cover D lid
(1) Beltcover O lid

Pull belt cover D (2) forward o adjus! so
that there = no gap between bell cover
U {3) and the belt cover D lid {1).

Re-lighten the wood screws




— 4, %iﬁ—_ﬁii

-~

iMEsay, BORE
BEAOR.

(3

13. s ($HHFLE)

(1) BA CHHFEa)
(2) 84T (24)
(R ST 4 i s 47 %)

(4) EEe4T (A4t fr F]

(4) #L

CEAFAT 36 (4) EIRBWIRAE (1) M
HAR4EME (ON1Y bRy, R G g
(B 45%4aE (L) aTE RS,

14, 85
(3) £ 4

EE:
BEEE (1) FELLIEmEA bR
HEELE (2) FERE (3) & W
g (1) e

10



Place the cord securely
into tha nolch,

4, INSTALLATION

13. Alarm display
(semi dry type)

(1) Alarm display
(2) Screws [2 pcs]
(Use for tightening rear cover)

(3) Screws [4 pcs: removed]
(4) Cannector

After connecling the connector [(4) lo
connector <CN1> on ihe P.C.B. of the
alarm display (1), return the alarm
display (1) to fts original position and
then lighten the screws (3),

14. Cotton stand
(1) Cotton stand

NOTE:
Securely tighten the nut (4) so that
the two rubber cushions (2) and the
washer (3) are securely clamped and
sa that the colton stand (1) does not
move,

10



11

4, BERE

4-2. hnimAE

AixE

O
Q

EmHATAAT. WDELRE,
HiREhENIF AR FONNESSHRARES,

EEERHRR SN SLeRFRFRENRIFFES.

SHRE.

B4, AR RATRERA . B G EIERE RIS

HmmE N ERT RS,

EAPFARaEARPEEERRL. ZE5ER

- RS TNIAR AL, B R AL A S L R ] A A R AL BERh AL -
- ifER A A TEEN [HIGH SPEED SEWING MACHINEOIL] (ISORSMES VG224 ).

4.
5.

#*

L.

e |

o

<

1.

a

3.

<

el R mbLE>

] S 1 S 2 HL ke

MR (1) .

FIBHtfahae (2) #ihas (3) s i,

frakFIEAELk (4) [

ook -
i h0 e e e A R R AR (1) o WM EES)
HLS el ok, il wl s 1.

B I (1) A Ak,

A L] L 3, 00 ] 2 A

U B AR () )RR (6)

[ S R | B s b

5 ]

5 TR T A >

HFFHERE (1)
P AT (i g (2) S I, EL% 00 2L B h @ i
YL (3) 09 RIEAEER (40 .

VAR R EE (1) B[N,

AT OO T R T AEEEE (5) BLFR, %
o 3h FE e H i



11

4. INSTALLATION

4-2. Lubrication

A\ CAUTION

® Do not connect the power cord until lubrication has been completed, otherwise the machine may operate if the
treadle Is depressed by mistake, which could resull in injury.

Be sure lo wear protective goggles and gloves when handling the |ubricating oit and grease, so that they do not get
into your eyes or onto your skin, otherwise inflammation can result.
Furthermore, do not drink the oil or eal the grease under any circumstances, as they can cause vomiting and

diarrhea.
Keep the oil out of the reach of childran.

+ The sewing machine should always be lubricated and the oil supply replenished before it is used for the first time, and also

after long periods of non-use.
Use only the lubricating ail,

<Lubricating via the oil cover>

. Till back the machine head,
. Remove the rubber cap (1).
. Use the accessory oiler (2) to pour lubricating oll Into the

il cover (3) until the oil level reaches the relerence line

(4).

NOTE:
Do not fill with lubricating oil past the reference line (4).
If you pour in too much [ubricating oll, It may spill out
when the machine head Is tilted back.

. Replace the rubber cap (1).
. Return the machine head to its original position,

If the lubricating oil level drops below the botlom (6) of the
il gauge window (5), be sure to add more oil.

<Lubricating via the oil tank>

. Remove the rubber cap (1).
2. Use the accessory oiler (2) lo pour in lubricating oil until

the oil level reaches the top reference line (4) of the oil
gauge window (3).

. Replace the rubber cap (1).

Il the lubricating oil level drops below the boltom reference
line {5), be sure to add more oil,



Wik

AR S R b A L~ 2 i

4, HEH*E

(RRAG@ED
o MFHHEN,

HAREE M.

8450,8750

¥

b1
|

=i

=l

-_E
L

12



4. INSTALLATION

M Lubrication
Apply 1 - 2 draps of ol to the places indicated by the arrows.

<Minimum lubrication type only>
* Do not apply ol for sem| dry types.

#4560, B750

Rotary hook race ----,
{1eft and right)

',
| gt -_EZI_L'EIL g ;'_;
Wy= el <
) o

12



13

4. REFE

4-3. SELFRIEFET ERIFIA

AEE

A AR, TEMBEMENBHIENYFESHBE L BHXESHAAF HREIDNIAST

L. #f B S A AL I A . AT T R T .
2. FEATHLAE FERBNHE, WA SRS NIRRT (1)
77 1 i s

] SRS NG I M AR, U 2 i e
| I U800 4% e T My 1)

i S {0 8 S 1A S Rk A ]

(1) POWER #5747 (£&)

POWER HFatl (1) (fraEsibl T S
WEEAPLE L TR AT A E R,

{ Er R A S5 POWER $8oRAT (1) s SEIT () B (o)

FE:
e ) P S R I Y, B e B A S TR TR
Bt, POWER RmH0 (1) WEESA s, HIXAR T
B,

(2) GREASE HiiT (&I&)

MR Bk T, GREASE HiiaedT (2) sisidn, &3

RE N, ) Rk T

( 2 30 1)




13

4, INSTALLATION

4-3, Checking the machine pulley rotating direction

A CAUTION

personal injury or damage to the machine.

Do nol touch any of the moving parts or press any objects against the machine while sewing, as this may result in

1. Inseri the power cord plug Into the wall oullet, and then
turm on the power switch.

2. Depress |he lreadle slightly and check that the machine
pulley starts to turn in the direction of the armow (1).

* If the direction of rotation is reversed, change the
direction of rotation to the corect direction while
referring to the instruction manual for the motor.

The alarm display is a device that shows the time unlil the
naxl greasing Is required.

(1) POWER indicator (green)

The POWER Indicator (1) only llluminates while the sewing
machine is operating. It does not iluminate while the sewing
machine is stopped.
(The alarm display makes a total of Ihe time that the POWER
indicator (1) is lit.}
NOTE:
The POWER indicator (1) may not lluminate at limes
such as if the sewing machine is operaling al a slow
speed, or when operation starts again afler having been
stopped for several minutes, but this is normal and is nol
the sign of a malfunction.

(2) GREASE Indicator (red)

If the GREASE Iindicator (2) (luminates and the buzzer
sounds each time the treadle |s depressed, it is time to apply
grease

(See P. 30.)



5. LRI ER
5-1. et R A%

AEE

EibE, BT,

TR, BYEER. EEVRARE SAEHEN—RN AN ERENSBERY) SERiERe
LixEziEMF AR SENAMEESSHARES.

84208720

L5 L
4

|, a8 OIHLES, MR R T
2. BATFHRET (1) .

Fhigsr (1) .

8450,8750

3. 40LE (2) ErpicmiE v, A i L

14



5. PREPARATION BEFORE SEWING

5. PREPARATION BEFORE SEWING
5-1. Installing the needle

A CAUTION

Turn off the power switch befare Installing the needle. Tha motor will keep turning even after the power is swilched off
as a resull of the moftor’s inertia. Walt until the motor stops fully before starting work.

The machine may operate if the treadle is depressed by mistake, which could result in Injury

B420,8720 1. Tum the machine pulley to move the needle bar to s
highest position

2. Loosen the scraws (1).

3. Insert he needle (2) straighl in as far as it will go so that the

long groove |s facing inward, and then securely lighten the
scraws (1),

Long grocmwe

8450,8750

Leng groave

14



15

5 iEFIAES

6-2. WNHRIFAE

A EE

SR RIS, AEDEEERS, DAEMRN—REEN BME DR REDiETS

BiLE, BitiTiEw.

g ER I XE . WIONHELSBAREH.

<gEHHX>
1, #EER (1) EH0F.
. BERmET (2) RE2E, RiiRYL (3) .

<HBER>

1. B (1) E650F.
2. MEHGENET (2) #EZE, BHBEE (3) -
3. RHEE.




15

5. PREPARATION BEFORE SEWING

5-2. Removing the bobbin

A\ CAUTION

Tum off the power switch before removing the bobbin, The motar will keep turning even after thi power is swiiched off
as a result of the motor's inertia. Walt untll the motor stops fully before starting wark.
The machine may operate [f the lreadle is depressed by mistake, which could result in Injury.

<Latch type>

1. Opean the slide piales (1) by moving them o the right and
et

2. Pull the rolary hook latches (2) upward, and then remove
the bobbins (3).

<Bobbin caso type>

1. Open the slide plates {1) by moving them to the right and
lefi.

2. Liftup the latch (2) of the rotary hook, and then remove the
bobhin case (3).

3. Remove the bobbin.



5-3. REMSEERIE

5. SESIHIATAE S

AFEE

A ERRIES, FTEMRNIMEHBEAGHERESHBAL BAXSSHARZHAAGNRE.

=

[ 3 1 2

2L (1) ETEIGggs (2) L,

A Rl 3 A T AR TR (1) RAEsRILR.
WP DA A R L I A

4. RN () HEES (1) -

0. P HE R T He i

G. [T MR ER . BEEDTT O e ek .

T, ek e — Hov Rk, BUGIEREA (3) $ M shiglel.

B ek s 5. HHENRT, BT (1) #Hekuyiy.

# VAITARET (5) . BHMBIRH (6) W Goedim
L= i g it

HE:
EEeTrE T 00 RS B N WS E 0 8oy

16



5-3. Winding the lower thread

5, PREPARATION BEFORE SEWING

A\ CAUTION

Do not tauch any of the moving parts or press any abjects against the machine while winding the lower thread, as this

may resull in personal injury or damage (o the machine.

== Lpss thread 5
P ______,-’
-
-

-

1. Turn on the power swilch,

2. Place lhe babbin (1) ontd the bobbin winder shaft (2).

3. Wind the thread several limes around the bebbin (1) in the
diraction indicated by the arrow.
*  Cheack thal the thread is not loose anywhera along the

thread path.

4, Push the babbin presser arm {3) toward the bobbin{1).

5 Raise the presser foot with the lifting lever.

6. Depress the treadle, Lower thread winding will then star,

7. Once winding of the lower thread Is completed, the bobbin
presser arm (3) will return automatically,

4. After the thread has been wound on, remove the bobbin
and cut the thread with the knife (4).

* Loosen the screw (5) and meve the bobbin presser (6) to
ad|ust the amount of thread wound onlo the bobbin.

NOTE:

The amount of thread wound onto the bobbin should be
a maximum of 80 % of the bobbin capacity.

16



5. 454 Y AR B

17

6-4. WILHIEM A&

A EE

BILE, BittTEdL.
LRGN LR BONMESSEARRG.

Bl sn, AR, BENEEER SAENEN— RN EAMERIENaM TN, BESERE

7

s

3. HEhEREIPLAORE SRR . (EDEE: (1) SEEIREILEIGE )58

<EWHX>

|, A5t i BT miE e A e, R (1) B
NGt (2) M.

ERsmET (3) @F.

= (4) HfrE.

. HE T FEmRATHEN (5) | EEBREHWME (4)
.

, e Ar 44 S0mm.

6. EAEIE.



17

5. PREPARATION BEFORE SEWING

5-4. Installing the bobbin

A\ CAUTION

Tum off the power switch before installing the bobbin. The motor will keep turning even after the power is switched off
as a result of the motor's inertia. Wait until the motor stops fully before starting work.
The machine may oparate If the ireadle is depressed by mislake, which could result in injury,

o

<Latch type>
1!

Insert the bobbin (1) into the rotary hook (2) so that the
winding direction is as shown In the lllustration.

Z. Return the rotary hook latch (3) o |ts original pasition.
3,

Turn the machine pulley to rotate the rotary hook (2) until
the tension spring (4) is visible.

. Pass the thread through slit (5) in the rotary hook and then

pass it under the thread tension spring.

. Pull out the thread to a length of approximately 50 mm.
. Close the slide plates.

Use bobbins (1) made of light alloy as specified by
BROTHER.



<Az

<B>

<C>»

(4]
2]

-{3)

5. SEETIHT A AR

<HthEA>

Lo HFEE 50 B T8 i, SREHHE (1) ik
ABIEE (2) K.

2. B (2) B (A BY. {C) =Fh.
W AT R RS (2 ) MR, PR,

i
1) dsgEid el (3)  WEmiak e (4) m
T hi
2) sl (8) » FHIhES 50mme.
<B> <C>
1) ey el (3) , WOEImE AR R (1) B
P
2) dHEEEEENE (R) . (6) , (EEtaiEaEsElch
M (7)) k.

3 HeRrEideRdl (8) » & 50mm.
3. HEEE (2) AR .
4 RN ET (9) ®TF.
6. %P b,

18



5. PREPARATICN BEFORE SEWING

<Bobbin case type>

1. Insert the bobbin (1) Inlo the bobbin case (2) so Ihat the
winding direction is as shown in the lllustralion.

2. There are three types of cap (2) (<A=, <B> and <C=>).
Thread the thread by one of the following methods In
accordance with the shape of the bobbin case (2) baing
used,

<A>

<f>
1) Pass the thread through slot (3) and under the thread
tansion spring (4).
2) Pass the thread through the thread hole (8) and pul|
out about 50 mm,

<B> <C>
1) Pass the thread through slot (3) and under the thread
tensian spring (4).
2} Pass the thread through slots {5) and (&), and then
through the spring (7).
3) Pass the thread through the thread hole (8) and pull
out abaut 50 mm,

=B>

. Insert the bobbin case (2) into the rotary hook.
. Push latch (9) of the ratary hook flat
. Ciose the slide plates.

o= LS

+ Use bobbins (1) made of lighl alloy as specified by
BROTHER.

<C>

. 50 mm | 7=




19

5 HEGIETEERE

5-5. H&MEFE

ATE

EFRIED, FUHER. EEVHERE SAEREN—RMNEMEREDEWEETY) FESER
EFILE FRTEL.
HipFohEsh X, SONSESSHARSS.

- EYSIHEZAEATR. BERERF (1) . BESEFIEMNES, AL DSEEIFIEFRE.
- EFEMAE.




19

5. PREPARATION BEFORE SEWING

5-5. Threading the upper thread

4\ CAUTION

Turn off the power swilch before threading the upper thread. The motor will keep turing even after the power is
switched off as a resull of the motor's inertla. Wait until the motor stops fully before starting work.

The machine may operate if lhe treadle is depressed by mistake, which could result in injury.

» Tum the machine pulley and raise the thread take-up (1) before threading the upper thread.
This will make threading easier and it will prevent the thread from coming out at the sewing start

« Thread the left-side thread first




5. SE Al B4

(<HAHRAWL >

<HAARME>

goid—

iy
-

—
e ————— e I
e
-
o )
o

-

-

o '.?" —

-~

an

—
7\

LT

/ r N
5
‘2 Wy,

~\

8420,8720

B8450,8750

TSI AT, SRME S
i

AR (2)
» 3 FH LG BERT s IR IR TR B R

eeRangknazE, (2

o (&

- O

D )~
G¥

: "!@"‘" -‘,“:

O

\

EETE BN (3) MHE,

20



5. PREPARATION BEFORE SEWING

<For non-foundation specifications=>

Da nol pass the —
thread through.

N\

Pass the thread
through.

84208720

84508750

=

If the tension discs are opened as
follows, the thread will become easier
{o thread.

+ Prass lhe tension release plate (2),
+ Operale the lifting lever of tha knee
liner o ralsa the pressar fool.

The thraad can be passed securaly in between
the tension discs, - (2)

20



21

5. SRR AEE

5-6. #HEMRATAZE
| mAHSBERERT (1) EERH kg A,
LR S22
0 2. VR 4 S S RDSHIE ERE (2) , ETRHHERT
B E WA,
- HTEA, HERK.

(EEE LA A TESHE. LFaHIEM L M
H ey A TOENE T . 6T SR AR ST B S BE A EINT
HiTEA. )

« WREEM S FREEERE (2) #,
mBEASiRT (1) EEDRUE, SEREDH
HEmMES.

}. BEIEREETF (1) MARIETFLUNE.

* WHIAFHRESEE (1) Freseal.

R (1) aEER (2) .




21

5. PREPARATION BEFORE SEWING

5-6. Adjusting the stitch length

s

Locked "‘:I'-;Unlotj;ed [3}

1.

2

Unilock the stilch length dial (2) by turning the dial lock lever
(1) to the right until 2 click is heard.

Turn the stitch length dial (2) clockwise or counterclockwise

50 thal the desired stitch length is at the uppermost position

on the dial.

* The larger the number, the longer the stitch length will be
{The numbers on the dial are for use as a guide. The
length of the finished stitches may vary depending on the
type and thickness of material being sewn. Adjust while
looking at the finished stitches. )

« When tumning the stitch length dial (2) from a larger
setling to a smaller selting, it will be easier (o turn the dial
if the reverse lever (3) is pushed to the halfwaydown
position.

. Turn lhe dial lock laver {1} firmly to the left to lock the stitch

lenath dial (2],

Check that the stitch length dial (2) does not rolate.

The presser oot (2) can be raised by pressing the knee lifter

plate (1),



5-8. mHsEHI A% (8450,8750)
EE:

5. EGAIAEE

ERFEOIELBHROIUERRM . HIEFER —MAN SR BitTHEY). SFEEATRNHFELS

k. BN ES SRENLIRE,

5-8-1. §t#F (K. &) MELAGE

< WIEHLEHLTER LM A T kS PR AR Lok
- U L R R, AR SR AL 1000
BLF .

(ZESHFF Ry B3 1E)
feEbil (L) BT LArE.

(M FREILEE
Wik (1) BFR{E,

(BRSSO
MH(2) #T.
ER [ S I & B =/ A I R i of it

§0° | 80* | 70" | 80" | 0% | 10p° | 110° | 120° | 130° | 140°

48 | 38 | 32 | 27 [ 22 | 18 | 15 | 11

46 | 35 | 30 [ 25 | 21 | 1B | 15 | 12

34 | 28 | 23 [ 18 | 16 | 13

27 |22 ] 18] 15 | 13

23 | 18 | 15 | 13

|1
b
| T
-
- e
30" | 40°
2
3 fere
4 _— 44
5 48 | 35
g 40 | 28
T 7 | 25
S . & 30 | 22

20 | 18
17

(§t3E (/49180

W TR RS, FRE EE e R
SO I 1o Yot 0 -1 i - T a1 ol RS e b e 8

[ 0] b SRasiblfy e sh 400, HEEASEN 2. Oun, TRAHZOHR 6 ¢

22



5. PREPARATION BEFORE SEWING

5-8. Corner sewing method (8450,8750)

NOTE:
It using this machine in place of a single-needls machine, remave the needle which is not being used. In such cases, do not

use the procedures given below to stop the unused needle bar from moving, olherwise damage lo the maching may resull.

5-8-1. To stop the needle bars (right and left)

« Oparate the slop lever after the nzedle has penetrated the
matenal and has slopped moving.

« Do nol sew &l speeds of over 1,000 rpm while one of the
neadle bars has been stopped.

<To stop operation of the left needle bar>
Move the stop lever (1} 1o the "L posltion.

<To slop operation of the right needle bar>
Move the stop lever (1) to the "R” position,

<To resume twin-needle sewing>

Fress the push lever (2),

The stop lever (1) will then return fo ite original position
automatically.

5-8-2. Number of stitches: quick-reference guide

Sewing |
Moo ~anglel 307 | 40° | &0° | 60 | 70" | 80" | 80° | 100" | 140" | 120° | 130° | 140"
R Stitehes | _ > =
), P , 46 | 38 [ 32 [ 27 |22 | 18 |15 | 11
3 46 [ 35 | 3p [ 25 [ 21 | 18 | 15 | 12
i o 4 44 | 34 | 28 | 23 | 18 | 16 | 13
] le 40" -
i v 5 48 | 35 | 27 |22 | 18] 151 13
g 6 | 40fJ29]23 |18 |15 |13 |
= 7 37 [ 25 | 20 | 18 i
Mo, of slitches § —= - 8 30 [ 22 | 17 ™ |

<For 1/4" needle width>
Determine the stitch length from ihe chart above to make beautiful cormer stitching.
The number of stitches of the outer needle vanes according o the combination of sewing angle and stitch langth.

[Example]
Far a sawing angle of 40° and a stitch length of 2.9 mm, the number of stitches becomes 6.



23

6. Hii]

6. 47

A EE

A ATESEL. EERZRYNZH . HEEENEE.
MERERZEEXZEHAERSHON, =BLABGERSEOVIGRE.
ﬁ EETHNRE  FUMRRE. EEUWRRE DEEHEN—ENEREREDSgULE S50
REFILE BEiTEL,
FMFEHRDF X FONNESSREG.
- Lt
- Efatlstaiis ey
- SEEMHLTER . A S ERAIHL .
SOERT FEMRREAENBEHAMMGREENTGL BAZSSBAGETHESEONRS,

A SO LA TR BN, FARFHTEE

FFRENESGUHERLN-BESSREG.

—

R EEEES (28] AR FERT
Bo B Faks. Usmamse st tm
CMESEOCE L AET ., WiNEA R T
TP,

. BEFRIBS S g a4,

LY

ek, mEL FHMETF (1) AHRRES, —&
FRT R ERFRE.




23

6. SEWING

6. SEWING

A\ CAUTION

Attach all safety devices before using the sewing machine. If the machine is used withou! these devices attached,
Injury may rasult, '

Tum off the power switch at the following times. The molor will keep turning aven alter the power is switched off as
a resull of the mator's inertia. Wall until the motor slops fully before starling work
The machine may operate if the readle is depressed by mistake, which could resull in injury

* When threading the needls
+ When replacing the bobbin and neadls
+ When not using the machine and when leaving the machine unaltended

Do not touch any.of the moving parts or press any objects against the machine while sewing, as this may result in
personal Injury or damage to the machine.

Use bothy hands to hold the machine head when tilting it back or retumning it to its original position. If only one hand
is used, the weight of the machme head may cause your hand lo slip, and your hand may get caught.

6-1. Sewing

1. While holding the twa upper threads with your fingers, lurn
the machine pulley by hand toward you until the lower
\hreads come oul onlo the feed dog.

2, Pull Ihe lower threads toward you and check thal they pull
out smoathly.

3, Turn on the power swilch

4. Depress the treadle to start sewing.

Lower thraad

6-2. Backtacking

When the raverse lever (1) is pressed during sewing, the
feed direction will be reversed. When It is released, the feed
direction will return to narmal.




6-3. BLEHMAE

6. Li#d])

s TSI, mEE T ESET (1) SRELEEH T
Ry (arsm) .
© TERELIET. dn vk W e Bl iR

<iZE>

I PGS EEEE = (1) DT

1. REERS (1) #EMETEH N RE.

. MITEES (4)  AETFRMEE (5) AERE
HEHRFH (6) Ak

4. FEEEWT (4)  HEEFEMEE (5)

<Hg 4>

. HUETEERES] (3) MESNEFRENH TR,

1, AEEHEEEMET (2) TUREZE.

3. Friadeen,

4 EEHTESSOGTIENE, BTEERE () .
(FEEERE. FHfTEersag. )

k B @i ike), REIEIESYERE, BE TR
185 (5) EEMFIIHEEFR (6) Ak,

24



6. SEWING

6-3. Sewing condensed stitches

I
|

|
|
I
I
1
1
1
1
1

i Sewing direction

}Candmssd stilches

If you press the reverse lever (1) while sewing Is In
progress, you can sew siifches (forward direction) with
small stilch lengths.

Before carrying oul sewing, set the stitch length for
condensed stilchas as follows.

<Setling>

1.
2

3

4.

Unlock the stitch length dial (3) by turning the dial lock
lever (2) to the right.

Turn the stitch length dial (3) to the stitch length lo be
used for condensed stilches.

Loosen the screw (4) and it up the stapper (5) until it
touches the reverse stilching lever plate (8).

Tighten the screw (4) to secure the stopper (5)

<Sewing>

1.
2,

3
4.

Return the stitch length dial (3) 1o the slitch |length for
normal sewing.

Turn the dial lock lever (2] firmly to the left to lock the
stitch length dial (3)

Start sewing.

At the position where you would like o starl sewing
condansed stilches, press the reverse lever (1),
(Condensed stitches are sewn while the reverse lever (1)
|s being pressed.)

To stop sewing condense stitches and retum to using the
hacktack function, lower the stopper (5) so that it does not
totich the reverse stitching lever plate (8).

24



5, $EHIHE

7. HELAHR
7-1. ATEKD

0 T 5, Yt YA, ¥
N R N e 8

B <
+——R&

A

W W /

AN

EEEADDHESER DD
s WhEEEA.

x

bl

e

Rk T AR REK AL BT
/A WxELh.

<EZHN>

=
AEE
FiEfTREMKHMER SxABEFE.
EEIERE DEERMEN—ENEaRE
HiEiNSEEs BESETSELE Bif
FiEdl. MBEERTEE. STNNEEEH
ARES.

fEhEReTR DR (1) ZfTIET.

<M &3 7>
EESKHETZE, WHERKALEHESSTE.

1. BETFHEHR.
2. Wb ARM A (2) HTET.

25



25

7. THREAD TENSION

7. THREAD TENSION

7-1. Adjusting the thread tension

Good even stitches

44— Lpper thread

U s e i, R

VYRR AESAESE  «— Lower thread
b T T Y e u ; i
S e e . Bk pper thread tension too weak or p | ncrease the upper thread tension.
A S NS S A lower thread tension log strong Decrease the lower thread tension
“ ¥ . pper thread tensian oo strong Decrease lhe upper thread tension
S SIS or lower thread tension oo weak ¥ | increase the lower thread tension.

Bacomes stronger

Becomes weaker

<Lower thread tension>

Tum off the power switch before adjusting the
lower Ihread tension. The motor will keep turming
even aftar the power is swilched ofl as a result of
the motor's Inertia. Wait until the motor stops fully
before siarting wark.

The machine may operate if the lreadle is
depressed by mistake, which could resull in injury.

A CAUTION
A

Turn the adjusting screw (1) to adjust.

<Upper thread tension>
After the lower thread tension has been adjusied, adjust the
upper Ihread lension so thal a good, even stitch is obtained,

1. Lowear the prasser fool.
2. Adjust oy turning the tension nut (2).



7. ﬂﬁ:‘

7-2. AT EMES

IE®AY et
«+— Eik
= = == IO
—> | SINEN
—> | WAhED

bR R/ NERE D, EAARBEDE DN AR
.

(LT e " EB TR M AR e TN, )
I Bl R (1) .

1. HEHEAER (2) DR EMEA.

3. HRAYES (1) .

$FM
i 2 ERETRETE
bt & J4mm
& A TRy £ 34mm
Galika)
ER THENmE £ 29mm

26



7. THREAD TENSION

7-2. Adjusting the presser foot pressure

Correct slitches

= x

o ——c— Upper thread

e — —————— — —

Skipped slitches ocour

Uneven stitch length

—— | Increase the pressure,

Stitches are puckered

— | Decrease the pressure.

Bacomes sironger

it =g

The presser fool pressure should be as weak as possible,
but strong enough so that the matarial does not slip.

(Refer to "Adjusting screw height" in the fable below as a
guide to adjustment.)

1. Loosen the adjusting nul (1),

2. Turn the presser adjusting screw (2) to adjust the presser
foot pressure.

3. Tighten the adjusting nut (1).

Reference values

Use Adjusting screw height |
Far foundaticn Approx. 34mm |
|
|

For light-weight and

medium- weight Approx. 34mm
materials

For heavy-weight
materials APRIOK, 20

26



27

7. Au

7-3. B ERIAT

<IN AR B LLSP>

gFwg — |

CRAATME

M —|

Il

(1

(@)

FHESREES (1) FELOTERETHIER.

<FESRBIRESE (1) HERAE

A M RARELLS

fEsRaridd BIAES (1) . EFEEET (2) . #
SRR (1) Braam.,

A WA

(bl AR I AR (1) .
EERE (2) mETNEGEES PSR . EEE
THEEAS (1) gubREdrE.

FrERERYE T

LT IR BNEE (L) T, BEEREES (1)
LESE AU =3 8. Fip

EEFFHRBEESR (1) HEFOARR
o FH A2 PR 7 TS S AL 48 B
* BUn-RAHEAS T R AR

BT EEAESE (1) HRFNER

» RS S RIALEE

= S5k fhll PP L]

o L1 2mm LR R D A I T S 4T et

« AR 3 PRl AT RIS, M TR EEE
Bk, EMEGESH S0 E TR RS



27

7. THREAD TENSION

7-3. Adjusting the thread take-up amount

<For non-foundation specifications>

Do not pass the —
thread through
. !
iy
1
|
<For foundation specifications>
Canlar
{1] n [
(2)
Pass the thread ——
through @r

The thread take-up amount is adjusted by how the thread is
passed lhrough the thread amount adjuster (1).

<Using the standard thread amount
adjuster (1)>

For non-foundation specifications

Do not pass the thread through the thread amount adjuster

(1), Loosen the screw (2) and slide the thread amount
adjuster (1) to the right-side pasition.

For foundatlon specifications

Pass the lhread through the thread amount adjuster (1).
The standard position of the thread amount adjuster (1) is
when the screw (2) is in the center of the adjustment range.

<Adjusting the thread ﬁke-up amount>

When the thread has been passed through the (hread
amount adjuster (1), the thread take-up amount becomes
less when the thread amounl adjuster (1) is moved to the
right.

It is better not to pass the thread through the thread
amount adjuster (1):
< When sewing heavy malerials using a sewing machine
with foundation specifications
« When the thread take-up amount is nol enough, such as
when the stitch length is increased

It Is better to pass the thread through the thread amount
adjuster (1):
- When sewing with slippery threads such as synlhetic
yams
« When sewing light materials
« When sawing with a stiich length of 2 mm or less
+ When sewing under any of the above three condilions and
you would llkke lo prevent skipped stitches, (hread
tightening problems such as looping, or thread breakages



a.ﬁﬁ
8. k¥

A EE
A EFEEEELH . RUFEH. EEVHERE SEEHEN—REANERENSSERH BED
EreELE JRiTEL,
LYiREmRF RN SUNNESSHARES.
69 EREARHAEHN SARFRPMRBNRPTES . LMEREEARPRSEERL, X588
LHgRE.
B, ERANEHFAERE S5 ERnFES.
BB E N EET R WM.

A SOYAHTHEEEN, BANFRITRE.
EFREFERINNREN—BERSUED.

8-1. HEREERF

BTSN ALE, MARRANER. BERHEF. B/, GO NREEERER, BEETT I TFRR
T IS AHE .

<{RFE>
|. #EhSH A, B E TREEIE.
1 MR ERESSIT.

3. Mo,

4. 15 B RERE I LT

0. TREW (FWEE) .

<44 i 7 7 L >
R A A TR E R 8 1

[, 24 e A a0 T ER B b B i 408 (1) A 3R (2) 8L
T, EEhEEs (SHEE 1L E) .

<hE>

. tnRHLerTulal s L 3, BT Ll W
LEEFEREESIETH. (EEEI19m. )
3, METTICAE,

28



8. CLEANING

8. CLEANING

A CAUTION

f Turn off the power switch before carrying out cleaning. The motor will keep turning even after the power is swilched
off as a result of the motor's inertia. Wait until the motar stops fully bafore starting work, ]
The machine may operate if the treadle is depressed by mistake, which could result in injury.

Be sure to wear protective gogales and gloves when handling the lubricating oil and grease, so that they do not get
into your eyes or onto your skin, atherwise inflammation can result.

Furthermore, do not drink the oll or eat the grease under any circumstances, as they can cause vomiting and
diarrhea.

Keep the oil out of the reach of children

Use bath hands to hold the machine head when lilting it back or relurning it to its eriginal position. If only one hand
is used, the weight of the machine head may cause your hand to slip, and your hand may gel caught.

8-1. Daily cleaning procedures

The following cleaning operations should be carried out each day in order to maintain the performance of this machine and to
ensure a long service life.

Furthermore, if the sewing machine has not been used for a long period of time, carry out the following cleaning procedures
befare using it again.

<Cleaning>

1. Turn the machine puliey to move the needle to the needle
up stop position.

2. Open the slide plates al the left and right

3, Remove the bobbin.

4. Clean the thread scraps from the rotary hook.

5, Install the bobbin (and the bobbin case)

<Filling the oil tank>
Use only the lubricating oil (Nisseki Mitsubishi Sewing Lube
10N; VG10} specified by Brother.

* If Ihis type ol lubricating oll is difficull to obtain, the recommeandad
oil to use iz <Exxon Mobil Essotex SM10; VG10=,

1. If the lubricating oil level drops below the bottom
reference Iine (2) of the oil gauge window (1), be sure to
add more oil, (Refar to p.11.)

<Checking>

1. Replace the needle [T it is bent or if the tip is broken.

2. Check that the upper threads have been threaded
correctly. (Rafer to page 19.)

3. Carry out a test sewing.

28



<[E->

L SEEMmE (1) AR FRRman, FedhE (1)
BE T, EEREN.

2. HiEEE (1) FAmRE.

« ERREERE, EWELREd.

<ir nimal>
KEsfe T H-—®. Shs (1) i,

<§tF >
AR CEIFEER MRS, LR (1) FEEE
i

RERAxARNENEEE (8 =R 10N VGI0) -

1. HESREntl, 3k BB T

2 %k (1) WinEEw. AI:wtrhiiEEd (1)
irE. (BHME11 1)

3. i AL L AR (B DA AL,



29

8. CLEANING

<Draining lubricating oil>

1. If the oiler (1) has filled with oll, unscrew the oiler (1) and
dispose of the oll inside i

2. Scraw the oiler (1) back into the oll pan,

8-2. Lubricating via the oil cover (every 6 months)

<Minimum lubrication type>
Pour lubricating oil tnto the oil cover (1) about once every six
maonths.

<Semi dry type>
Pour |ubricating oil into the oil cover (1) about as often as
grease s applied.

Use only the lubricating oil (Nisseki Mitsubishi Sewing Lube

10N, VG10) specified by Brother.

* I Inis type of lubnicating ofl is difficult 1o obtain, the recommended
oil to use s <Exxon Mobil Essotex SM10; VG10>,

1. Tilt back the machine head

2. Pour lubricating oil into the oil cover (1) until the all level
reaches the reference line (2). (Refer to p.11.)

3. Returmn the machine head to its normal position,




8. R

8-3. WNINilEiEAE — % GREASE HETATARA ($HFFHEAL)
U FRAIIT 0 GREASE 1E/51T (1) AE. T H 6808200, TR i e I i RSO W 10 7 IS & T
RO 3 R .

=]
?-:gu M _{2]
| SodEils  SHTAANL TS — Lt b, STMTTY—LEWEL T R,

| R OAGT, PN AL S DR T, (SRR
§ T B A VAN B G L iTer 1 AT P sl sanes. (e specilen (ramee

| v doing sl o pelene i F ocesiion o ooyl wihool geees m ety
tha pparwion ool @ wosdnal gl be Asuem, (e enco manse | | DDD
AN RS RS RRE AR A R RS DD

AEANT. B OF FLREDL P S AL MR, | e iy
@] Cissan il Berpaia e Dusnren @ lnsaes sn sodnds ¢ s B dtone i Sefe agdge o

FERTEED frEes e specricanm i oe oo ol tin USaclr e S50/ Lok A
Iyt i asean (L A e WAnLS T e |

K

. @ @

< T RMiER R S

1. EEFE (2) &) B,
( EDOEER T BAAR 0% 2% thAsnt oy, H & GREASE fEIT (1) A%, )
« EHEMAR (2) MRy ke, RUER W ERAEEMTIFL.

2. etk A T EA e LS4 5T, (5 40 AR i+ TR D 10 bt . #R0SEREkSFEdens i, b, if
B F—mETE R INAEIR, i SarkiE.

= WSRF IR AT B ALIRIE, R GRIELRAIE]L . DIFTRES S| AR,

30



B. CLEANING

8-3. Applying grease - When the GREASE indicator illuminates (Semi dry type)

If the GREASE Indicator (1) iluminates and the buzzer sounds each time the treadle is depressed, it means that it Is ime 1o
apply grease to the sewing machine. Apply grease while referring to the following page.

<Rear>

0 — 3 n |

SuFAl L SLTNATLTI—Li ol b, STREY) -2 R LT LR

prenagy, torrlELRGELLERNENESI BT, (RAEWEFESN)

WiTwad 198 WP WATRET TR W DR P AT |l AT s e

Wermare gy Tl i g el F ORI B COTHLUET SN0 giaess tanaling

i ke iy % pOcHor] mighl be ol |Bee (iinsthn sl | UDO

RURSENN  HSTIRAESR - TR ANENESE, ]
Taap CELTE A P R T LT Lt f Rl R DL G\a\@
i

(D | o b e Contis b Wrpare s mromde y nt S Ca Sete oo ®
| e oy i bz e wapecTadi, 50 GOTIA iRMH T Ll e prable Cska’
o e um pocieree (Coowile m Wausl 8 Salfusticse |

~— Buzzer

\_® @ J

<To continue sewing temporarily without applying grease>

1.

Prass the RESET switch (2} for approximately one second.
(The buzzer will stop sounding but the GREASE indicatar (1) will remain illuminated even when the treadle is depressed.)
* Use an object with a sharp point to firmly push in the RESET switch (2} as far as it will go.

. Sewing can continua in this condition, but if the cumulative sewing machine operating time reaches a further 10 hours, the

buzzer will start sounding again, If this happens, apply grease and then resel the alarm display by referring to the
procaedure on the following page.

If you continue to use the sewing machine after carrying out the reset procedure but without applying grease,
problems with the sewing machine may result.

30



31

g, {R#

<il pmimiR e >

(12831501)
Ea

EE
- B B e8] B Bl A BB (1293150 IR E .

<R TR MALE, WA EERNISNBENE -

|
4 _iJ - BT HESET TIEEA0293150D7 gl s R

= E Fifd (12931501 A E0E .
4—2 L:%
30mm AR ERWE EmEEL(12931501)" |
\. FEHEE

2. miniEE s
EETALZE, & F—OLadikirionatrsineEEies.

r_-'MB_ (2)
i P

e

il

g mﬁE/— E .‘ /—mh:GE

¥

(1}

ﬁw_

B (1) polsLBATLEY
FAEZHWH @R,

1T % "'

ESTAERMERER FREERT (2) . HiEREE
BIRF I, FEA.

. BIFEFXETOFF (=4) .

L I TEEET (2) .

(BEFEEMlErEt, B8R F—HE. )

3, EE LB & Rs E 2 a0 R R U
¢ BEFREEEWT (2) . BERRIREA.

(2)

5. iemEGHERERT (2) BMEaiEs i
6. LAEfERY ik, 8 F— 0 AR & EarismiEE s
7. BT T mEn S A e,

[EFE]

s YR EG RS T . SRS T RS AL,

- HRREENMNERTST S,

« ERRWAR, HRkEREEMENIEMEEE. REFER,
(FHGENARETESERTR, ATRESS SEmtE. Bk, BEEBng
.0




31

B. CLEANING

<Applying grease>

(12931501)
Biue

NOTE:

- Use enly the grease (12931501)in the blue wube specified
by Brother,

« Do nat use the grease in the white tube with this
sewing maching.

+ Do nol use the BZL-301 12831501 grease in he blue
lube for any models except for those which are Indicated
with "Use only the grease 12831501 specified by
Brother”,

Purchase the grease unit
applying grease.

12931501 to use for

2. Applying grease

Follow the procedure below lo apply grease to the places Indicated by arrows on the nex! page.

| ’ r“’m@ 2)
=

! E— | T
m = | i
J e ]
insert the tip of the nozzle Apply

(1) all the way Inta the hole
in the part.

—— Grease

grease  withoul
[etting it spill o,

E SRS

-(1) 1

Tighten the screw to push In
the grease.

. Turn the power switch o "OFF.

fa Gl B s

. Tighten the screw (2) ta push in the grease,

(2).

NOTE:

. Remove the scrow {2). (Refer to the next page for greasing localions. )
. Apply grease to each of the holes untl the grease overflows slightly

5. Use a cloth n wipe away any excess grease from around the screw

6. Apply grease to all locations shown on the nex! page in the same way',
7. Carry oul the reset procedure given on the next page.

« Dnee the grease lube has been opened, remove the nezzle from the
tube, atlach the cap securely and store the tbe In a cool dark place,

« The grease should be used as quickly as possible.

« When using the grease again, remove any old grease from inside the
nozzle firsi.

{Store the tube away camsfully once lhe lube has been opensd, ctherwise the
grease remaning inside the tube may deteriorate, and this may affoct its lubricating
parformance. |



(SMEE 125) .

* R, iR RS nENw.

W@ AIHLEI R TR, —~EHEFES
Rk sk#8sT (1) #firiE.

-

-

s T RS (2) k
B HE 5~ 10mm BY A A5 .

<B{IEitI{eadiE>

(2) (3

it O —

—
a
R F]
SEFUELS  FETPARLYT T kFl oo STRET™ =i il
TRSTASE, rmEAmLN bl wmeAR AT, BEAEEEE
bl e L
s

Wt s i, o s e
[ Ry

B ey 1t w——
[ —— -

Famil m-‘;’-m-m (EEmEEE

e T i S

@- v g e g
MV S RIS e i e e e 8
u s =

.

[iEE ]

c WMREOURERT ERTEAE, ETRET ER SR .

R TEAIFR (1) . GREASE #87R4T (3) R&E%R,
2 65 3up King. 37

BT ERNEEELE, NENAREEMFE (1) .

%8
00

1/

EWMEFD THEBEALS, BETREBRERENEEE

AT BB () S 3

1. fES A HEEMEES (40,5 8) 20, #4%
HEAFX (1) 45 Bep, (HmE g, )
 BEHEAAE (1) ke e, el

AhEcHEAEESHAREL.

2, FinfrEEEAr T (1) 85 0eh. s R

RN (290 Fheh) | NS ArE@ Ak,

(BRI AE)

b

£, SESLN TEN ., R POVER #r4T (1) &

. UFEFEMCREEERTM.

~2. M.

ek fn A, 0liE— B (a4, TV 30 oLl /5.

32



8. CLEANING

~

Turn the machine pulley until the
screw (1) can be seen,

—

Use the lip of a screwdriver ar similar to
apply 5-10 mm beads af grease lo the slide
block slider (2).

-(2)
(3) i,
L 5-10mm
4 piaces at lop,
bottom, left and right
of the slide biock (3)

* Paur oil into the oil covar at the same time. (Refer to p.12.)

<Resetting the cumulative operating time>

Once the grease has been applled, follow the procedurs

(2) (31 balow 1o resel the cumulative time betwesen grease

| applications,
! ' 7 1, Press the RESET switch (1) for about 5 seconds until a
O - e ey short beep (about 0.5 seconds) sounds. (Release the

switch once the buzzer sounds. )
* Use an ohject with a sharp point 1o firmly push in the
- — — 4 RESET switch (1) as far as [l will go,

1) 2. Press the RESET switch (1) once more for approximately
w = 7’@ 5 seconds, _
romig e:::s:m;::;ﬁ?i::“'..;..*:::.'-‘r““ g A long beep (aboul 2 seconds) will sound, and the reset
e st e et | procedure will be carried out.

Cn
L LI

o Ty o ey b e S efias S | o
“MHIF nr.lua;tl bk E E o

AR o e e e e Ll Ll -}
Fammu it ¢ o S 2 g e | o

@ S EREEEEEERSEL. @Y <Checking method after resetting>

If only the POWER |ndicator (2) lluminates when the sewing
machine is next used, the resel procedure has been carried
oul successfully.

B (] Bl

NOTE:
« If the reset procedure has nol been carrled out successfully, repeat steps 1 and 2 above.
« If the GREASE Indicator (3) does nat illuminate and the buzzer does not sound when the RESET swilch (1) Is pressed,
operate the sewing machine for more than 30 seconds, and then carry out the resel procedure again.
- The RESET switch (1) should never be pressed except when carrying out the resel procedure after grease application.

32



33

5. i 5 it ik B A 88

0. IERMMBR)IFAE

AFEE

A EREREEHEN FENGRNSHAREIERNEAINSENTHE. RESRARZHHRE.

VR ke R S BT IS L O ol O i 8 o B

=il

(HERIABA KL )
1. 3& &8 &0 L &R ) F.
1. FEhRhEIMTTEST (1) BHEESEERFA 9~ 14m-

<{itim B AE A

1, Yilrsa | .

2. B EIE W =N LAY

A FH RO

B D e TE

EETETFE.

LAASSTHL S b AR AT AOR A ITEY | SR MIEES
([EEMERE S EE).

SR (1) EA SN (MR
B FEE. DS E RS A AR
w8 B, (GTEEDGEIE (1) EERETLAE
i )

8, BHLA RARBIM R P E

O W B e

=

<M EmiRE>

| BEORLEAT

2. R AEEET (1) o S
A mEEREET (1) EmEaEn.
- A EE g (1) o BaEEl.

3. EHE b [(EREnmA] R EAAE.
¢ iFREdTRENEETMSEREREORL.

B EEGE By itabE k.
4, EHTT T8 NS . IRB O StmE.



33

9. ADJUSTING THE ROTARY HOOK LUBRICATION AMOUNT

9. ADJUSTING THE ROTARY HOOK LUBRICATION

AMOUNT

A\ CAUTION

result.

Be caraful not to touch your fingers or the lubrication amount check sheet against moving paris such as the rotary
hook or the feed mechanism when checking the amount of oll supplied 1o the rotary hook, otherwise Injury may

o in B

1
Eopiaideiie 2.
gttt o |
\ Too much Corraot Too litle

4

a

Use the following procedure to check the amount of oll being supplied to the rotary hook when replacing the rotary hook or
when changing the sewing speed

<Guide to lubrication adjusiment>

14
2,

Tilt back the machine head.
Turn the oil adjusting screw (1) lo adjust the height io
within 9-14 mm,

<Checking the lubrication amount>
1. Tumn off the power switch.
a

Remove the thread from all points from the thread take-up
o the needle.
Remove the needle and the bobbin

. Use the lifting lever 1o lifi the presser fool.
. Turn on the powar switch,
. Run the machine at the normal sewing speed for

approximately 1 minute without sewing any material
(following the same start/stop pattern as when actually

sewing).

. Place the lubrication amount check sheet (2) to the left of

the rolary hook (tha right side Is the right side of the rotary
hook), and hold it in place while running the sewing
machine al the normal sewing speed for approximetely 8
seconds. (Any lype of paper can be used as the
lubrication amount check sheet (2).)

. Check the amounl of ol which has spatiered onto he

sheel.

<Adjusting the lubrication amount>

Till back the machine head,

Turn the adjusting screw (1) lo adjust the lubrication

amount.

« f the rotary hook adjusting screw (1) is tumed
counterclockwise, the |ubrication amount becomes
greater.

- If the rotary hook adjusting screw (1) is turned
clockwise, the lubricalion amount becomes smaller,
Chack the lubrication amount again according lo the
procedure given in "Checking the lubrication amourt”

above.

* Tum the adjusting screw (1) and check the lubrication
amount repeatedly until the lubrication amount is
correct.

Check the lubrication amount again after the sewing

machine has been used for approximately two hours.



10. =g

- BEERGERRESM, SREL TS,
- MR T HEGRFERREIE, RERFI X, AFTdNSENRRAAAREHBHN.

10, #IERE

AEE

ERTHRES Z8 . WRXHARIRFXHFFRRE. EETHEIER, DEEHRE M — BN B
MEgass) BELERSEILEE, diFiTiEl,
ENMRREEDFE, ST EHNE SHASGE.

"I EEHEE Y i

SHHELERNERARATRE.

BE

EERAE

. SEEHLATIIE.

|| ATH BB T HEE | - WSS MRE 2R ECKT

< BFESREECHT?
s VU HESEHET

| mEFEEE

- BB RTES|ERT
RES| AR, RIIEMT5|E.
- WA DRI DA E A
Y T 4% 5 ) el TR AR T
- HREBEFEMEEAEERES AN
FEIRERER T B L A AR A

Sl A E AR A AT RN RS AR
e H LS A EFRE .

RN T, (H EET A A e . 8 bR i
i

3| A THERE SRR

+ HRIERE AT
FSE ki T s G R IR AT
< BISREERRE?

+ HRBRTHET
U pien B

BrifiEek R EN LR DR S, RERBERBEE.

29

34



10. TROUBLESHOOTING

10. TROUBLESHOOTING

* Please check the following points before calling for repalrs or service
+ I the following remedies do not fix the problem, tum off the power swiltch and cansult a qualified technician or the place of

purchase

A\ CAUTION

starting work.

Turn off the power switch and disconnect the power cord before carrying out troubleshooting. The motor will keep
turning even after the power |s switched off as a result of the motor's inertia. Wall until the motor stops fully before

The machine may operate If the treadle is depressed by mistake, which could resull in Injury,

ltems with a “*" in the “Page” colurmn should only be checked by a qualified technician.

Problem

Possible cause

Page |

1 | Maching doas not operate
when power is tumed on
and tread|e is prassead.

* |s a breaker or fuse blown?
« s the power cord disconnecled?
* |sthe V-belt installed?

2 | Upper thread s not tight.

+ Has the thread been threaded Incorreclly?
If the thread is threaded Incorrectly, thread it correctly,

= Is the upper thread tension or lower thread lension loo weak?
Adjust the upper lhread tension or lower thread tension.

= |s the thread take-up spring operating range loo small?
Lower the position of the slopper.

If using a sewing machine with medium-weight material
specifications, poor thread tightening may occur depending an the
type of matarial being sewn,

In such cases, replace the presser fool with cne thal has slots on
the underside, or replace the feed dog with a grooved feed dog,

Grooves
Slot ;

+ |s the thread path not smooth enough?
Use a file with a fine grain or sandpaper o polish smooth the
thread path.

+ s the bobbin not tuming smoathly?
Pull out the lower thread 1o check that there is no slackness In
the thread tension, or replace (he bobbin or bobbin case.

+ |s the thread take-up amount too large?
Adjust the thread lake-up amount,

28

e e =




35

10, aag

A

& B ERe

BME

fi 21 HH T

- MHEHEH? srRRTHE?

PR g U TR i VRS -

+ N REREEN?

MANHLERER, MERNIZE.

» SUIHEESEDIEH?

IFRFS|IAIEW, LE@TSINE.

o EBIE DRI

R R .

« ML R RET

EfK—SmHLH.

o EEEEFRE?

U B

- BEEEFART

il 2854 ik

- S BREETLE]

il 2 18

16

18 ~22

S 200 FF SRR HH LR
S 4 TFHaI BB

« BEERNRFTIKRY

RNBEER RN .

- RERTIEEEEEE AT

T s o L2 St R .

o SETFEE, MEFREERSIRT

WA TR, ARG ETREME.

« MAHLFH SIS AL Hab sk sk B & AR

SBENFFREET . TSI FLIE &k 3L 1T 14T S0mm.

c M REDH?

AR TN D —SH.

 EAFEATHE, PEAEE, SEEMT EEH @M ER

A RIS T 7
[z PR T T (] Bt FE B
i {8 PR AT i i A 5 1.

21

22




35

10. TROUBLESHOOTING

Problem

Possible cause

Skipped  stitches
while sewing

Qoour

Skipped slitches at sewing
start

Thread unravelling at
sawing start

Is the neadle tip bant? s (he needle tip blunt?

If the needle tip |s bent or broken, replace the needle.
[s the needle properly installed?

If it Is incorrect, install the needle comrectly.

Is the machine properly threaded?
If it is incorrect, thread the thread correctly,

Is the presser loal pressure loo weak?
Adjust the presser (ool pressure
Is the neadle oo thin?
Replace the needle with a needle thal is one rank thicker.

Is the pressar foot too high?
Adjust the height of the presser fool.

Is he lhread take-up spring loo weak?
Adjusl the tension of the thread take-up spring.

[s the thread lake-up amount loo large?
Adjust the thread take-up amount.

| Page |

16
18-22
28

29

Is the thread take-up spring lension too strong?
Reduce the tension of the thread ake-up spring.
Is the thread take-up spring cperating range loo iarge?
Raise the position of the stopper,
Is the thread take-up at (ts highest position at the sewing slar?
Set the thraad take-up Io lis highest position at the sewing start.
Is the length of the upper lhread Irailing from the needle hole oo
short?
Pull about 50 mm of thread through the needie hole at the
sewing start
Is Ihe needle too wide?
Try using a needle with a count that is one lower than the
current needle,
If sewing light or medium-weighl materals, s a presser ool with
slots on the underside or grooved feed dog belng used?
Use a presser foot withou! slots.
Use a feed dog without grooves.

Grooves
Slot

21




- 10. E!ﬂg

Hl & Bikia EWEm
6| A rEE « EMEDRTET
M. 28
- EWASERATAMR
-’.'.“_‘:..‘ HREENTmE. .
"“::..'.‘_"--..._ s BmERETIREY
T IMBHRER, BREGITECHE, STLLER,
» VREIBEHEmRDRES LN
HFEEHEVRES, HEFmEEEEE 10~ 14am. 8
7| KEEVHE GRAEXR) | - TAKLHERFLK?
BB meikh. 27
s EERAORTUKXY
""\-\_\‘\... ERENNELED. 27
—— i
N | - mmsRTEAT
REHE LD, -
- ShERTIEGBERESTE KT
REFAHBAERIEZEAaE. »
- FHEHER®E X
REEREA. 28
- PhekREFEA?
L2825 29
B| LRSS - ERENRETEHK]
iR R A7 28

9| EHHFENERMLE | - HIESHE, BERKESAETER?

s, LR, (8RS s 19 — 20
- BREEERONAREE
ﬁm-“%%n}iﬂﬁﬂ gm
i = § J
kA 80%. 18
S - BEREE RS
<=~ R RN, B ERE,

=~ | - RE@ATE Brother MEMNE 4 SHELLIMY HiLEE?
(G Brother ERBEIL. 19 ~ 20




Problem

10. TROUBLESHOOTING

Possible cause

Page

Uneven seam

is the presser foo! pressure oo weak?
Adjus! the presser fool pressure.

is the feed dog loo low?
Adjust the feed dog height.

Is the bobbin scratched?
If the bobbin is damaged, smooth it with an oiled grindstone ar
raplace it,

Is the V-bell tension too low?
Adjust so that there is 10-14 mm of deflection in the V-balt
when it is pushed with a finger.

28

Large degree of puckering
(excass tensian)

Is the upper thread tension too strong?

Make the upper thread tension as waak as possible.
Is the lower thread tension too strong?

Make the lower thread tension as weak as possible.
Are the thread take-up spring tensions loo strong?

Make the thread take-up spring tension as weak as possible.
I5 the thread take-up spring operating range loo large?

Move the stopper to as high a position as possible.
Is the presser foot pressure too strong?

Adjust the pressear fool pressure.
Is the thread take-up amount oo small?

Adjust the thread take-up amount.

27

27

28

29

Material slippage

Is the presser foot pressure loo sirong?
Adjus! the presser fool pressure.

Lower thread Is tangled at
the sewing start.

Is the bobbin spinning direction correct when the lower thread is
being pulled?
Set the bobbin so that it turns in the opposite direction to the
rotary hook.

Is there loo much thread

wound onto the bobbin? B0%
The bobbin  winding
amount should not be

more that 80 %.

Is the bobbin tuming smoothly?

If the bobbin is not turning smoathly, replace the bobbin.
Is a bobbin other that the light-alloy bobbins specified by Brother
being used?

Use anly babbins which are specified by Brothar,

19-20

18

18-20

36



10. Hﬁz

et 3 i R i SR
10 | M FmERT . c HLHEETEHR A R R TERT
AR TR, TR .
» HLAHEEREIEMT .
MRILHBRALER, UERMEIES. 16
- BHHRES T L7
mBFSIALER, WIERTIINL. 18-22
» RECHMEENT MW
I 08 1 MO AT T N B p R R A R RELLT . M
IndLis. 12
- iERalEEARSR H &R KY
e 2R R . 27
c EREARETER KLRER?
HfTERNA . 30
o TSR BB AR R T e H R N EhT
BRI LS FAfE. .
- WERE. AT FRAMNAETEMR?
R FEEAER, ARB0ITEEHR. ERZHEt. »
- BRETZMT
IR RETE ., PG ECT R S R M AL *
s BEREREEY?
bk . 29

11| &5, RO ET LR AR BEEN A LR
B RTINS R R TR B
W 16
. PSR B EE S TN AT FRE?
B TR . S R 3 1 5 B i 5L eh
A1, b FES, HRHERE . .
NN TESHTHERRS, SeaheHATAS S ST A E . .

-

/.f'\
o3 |

 mFRFEHAHEARD RSN, SARKNER.
IR RTREIUMNG| IR R, S ERF B

< BA HREELEHMNICSE, RIVEFL MG ATk
froLsHE .

12| 4R TR AT, BREN | « ERENERNIEREAEET.
GREASE FTITHE®E. & EiEnEEE. 2
TS 8 ML Vg




37

10. TROUBLESHOOTING

Problem

Possible cause

Page

10

Upper and lower threads
are breaking.

Is the needle bent or is the needle fip broken?
Replace the needle If it is bent or broken,

Is the neadle properly Installed?
IT1t Is Incomrect, install the needle correctly,

|s the machine praperly threaded?
If it Is Incomecl, thread the thread correctly,

Is the oil tank fled with lubricaling oil?
Il the lavel of lubricating oll is below the bottom reference line,
add more oil.

Is the upper or lower thread tension loo weak or oo strong?
Adjust the upper thread or lower thread lansion.

Is the rotary hook blocked with dust or thread scraps?
Clean the rotary hook.
Is the upper thraad may be loose because the thread take-up spring
operating range is too small?
Adjust the position of the stopper.
Is the rotary hook, feed dog or other part damaged?
If they are damaged, smooih them with an olled grindstone or
replace the damaged parts.
Is the thread path damaged?
If the thread path is damaged, smooth it with sandpaper or
replace the damaged part.
Is the thread lake-up amount correcl?
Adjust the lhread lake-up amount.

16

18-22

13
27

30

28

1

Broken needles

TR
-~

~

-

/.r'\

r— Cautlon

Is the materfal belng pushed or pulled with excessive force during
sewing?
Is the needle bent, is the needle tip broken, or is the needle hole
blocked?
Replace the needle.
Does the neadle drop into the center of the needle hole In the feed
dog?
Check the needle drop position. If the needle does nol drop Into
the center of the needle hole in the feed dog, reinstall the feed
dog.
If the nesdle bar has rotated, rotate the needle bar lo the
cormect position.

= |t is extremely dangerous to leave any pleces of broken
needle sticking In the material. If the needle breaks, search
for all pieces until the whole of the needle is found again.

« Furthermare, we recommend we recommend thal lhrough
sleps be taken 1o account for such neadles to comply with
product liability regulations.

16

12

The GREASE Indicator on
the alarm
lluminates and the buzzer
sounds whan tha treadle is
depressed.

dispiay |

* This is a notification that ii is time to apply grease.

Apply grease to the sewing machine.

32




THER

PARTS BOOK



F {44 A/PARTS BOOK

AMNARER S /Machine body........oooiiiiiiiieiiiiiiieee e
B. 43 B /Upper shaft mechanism............cccoceeeiiiiiiiiinnnnn.
C-1 5473220 % H/Needle bar rocking

mechaniSmO8420.8720) ... v iriiiiiiiiiiiiaiiiiirairresrraarrerserinnns
CRE¥tHEEE

Needle bar rocking mechanism(8450,8750)........ccciiiiiiiiiiiiis
DR

Needle bar flip-up mechanism(8450.8750).......ccovviiiiiiiainians
E.JEB)ZE 8B /Presser fool mechaniSm.........oevvirvrerenereieiiennnns
FiEfpie i /Feed mechanism, _,............oco.iiivnsssiiansonsansesss
HIE S22 B /Feed shalt mechanism........oooooveriiieiinenienninennn.
JEEAERE/GAUZE PAMS.....vierivineeririnneeeriinnseerianeesenneees

L THiEZE B /Lower shaft mechamiSm......ccvvveviiieimciiiieaniionns .

K1.5EtdE M/Rotary hook mechanism...........covviiiieiiiiiiinnne,
O. B 5 20 & % B (-03o)/Power supply equipment

methanisMi(FORa In). v cnnmssasmsiassssvs sass Dies sespiseaamasE s
M.EE B A W/Lubrication ... ... cevisnsisiaveisssaens
N.ZPERAE . /Thread MechaniSm ......ooviivereiosrossonsssnannsisssssian
P #4342 /Bobbin Winder Mechanism .......coeevveveeuneinnennn.
QY1438 D4 /Thread trimmer rmechanism D4 ...............oon.
S1.A%%3EE D4/ Thread wiper mechanism D4............ccoeivinnnns
S2.fE|4E%E D4/ Quick reverse mechanism D4...............eeeee.
U.BI4EFF£3EE D4 /Quick reverse switch mechanism D4.........
TIL.BiESREFX D4/

Motor and safety switch mechanism D4 ...
7. BB/ ACCESSOTIES .nev e eeeeeeaneanns e
£+ EE4HF 1 AALMFR/Gange parts list

B IR 5 2R 4H T4 AR 4l 3= /Direct drive Gauge parts list



A . HliES 4 / Machine body

3

G

S 1__

-
|

;

\

g 31

For 8450, 8750

r




A ML Machine body

g (e = B 5
Iijaﬁ'.ﬁn Hiﬁilf .‘f::m. Fifr T Name of parts tu_—f[!.“:‘f_: In:-”r;r Lgis
| 140063001 i€k Diowel pin 1 1 1
2 SAF024001 E{r i Positiuning pin ! I
i SAZA40000] iitf oo Fave plate | 1 |
4 SA2929001 WH R 125 Rubsher cap,12.5 2 ==
5 62500816 WEET M5 % 8 Serew,pan M5 x 8 2 9 | i
6 SA244100] (b Rear cover l 1 I
7 062501216 B4 MSx 12 Serew,pan M35 x 12 7 T 7
# SA2443001 igess 7 Thist protector | | | 8420, 8720
U] (16250061 6 5T M3x6 Serew,pan M5 x 6 < e I
[ SA2444001 I L Bl leg L | i i
1] SAZAA500) e s Bed legs 1 1 1
12 SA2447001 HEARLA £H Slidde plate, LA assy [ ]
13 SAZ479011] HEHT Balibin window [ T
14 SA244000 B REE 1 Slidie plate,assy B [ 1 |
15 SAZ470040] Hibw B Bahbin window ! 1 |
16 S3666305] AR A Slirde plate,f assy | 1 [
17 534438051 L] SM3 1840 x 4 Serew. flat SM3. 180 x 4 4 4 | 4
18 L1601000] W] SMI.16-40x 4 Serew 1ot SM3. 1640 x 4 | 1 ]
10 SA2929001 HRergE 125 Rubler cap,12.5 | fe Jll 8420, 8720
i SA2029001 % 125 Rubiber cap, 12.5 2] 2|2
7 =3TOAO00 ] Jha bR Lubelgrouniding 1 1 1
27 i Salety labwl ] | I
25 R Pl with tedemark 1 | |
26 SA2442001 Oy ik v Mutor eover I L] 1 | B/ Direct drive
27 062501416 YT MS % 14 Serew,pan M5 x 14 j 3| 3 | TRt drive
28 62301016 $RATMS x 10 Serew.pan M3 x 10 1 1 I FLER Direct drive
2 062500816 T MSx 8 Serew.pan M3 x 8 2 2 450), 8750
4 SA4364001 (il Face plate | | 450, 8750
29 14440900 1 fHE%E 155 Rubber eap 15.5 1 | 430, 8750
) 62501416 HREL M3« 14 Serew.pan M3 x 14 2| 2 450, 8750
1 SA4370001 B )= i Dust protector I 450, 8750




B 3£ E / Upper shaft mechanism

< A0S, A F-0000 / For *-C10 00" Minimum lubrication type >

14: B ¥-1703,- CIOF / For " -[103,- CJ0F
HF-005/For" - 105"

21: BF-033, -[03F/ For " -[133, -[O3F"
| M¥F-036/For " -[135"




B. -5l 5 / Upper shaft mechanism

'—‘?EJ %}%.JL:_: . - ﬁ%ﬂml. o
R el Nao II-E:l".P;HF\'“:L TR Name:of patts | o [ i
1 SAZT46201 & ST Upper shafi ST [ | | R420/8720
SA4SSO00] =T Upper shafi ST 1 | R4S(VETS0
SA2462001 4l ST Upper shafl DD I [ 1 R420D/8720D
SA4551001 LHinD o L pper shaft DD | 2 R450M/8T20D
2 [SA4086001 R Thrpad takiug orank AEWE 8420/K720
SALATINNG TN Thpead takeup crank I 1 RASO/RTA0
3 S25234001 R A& 600427 Ball hearing 600422 I ] [
4 S3RTOTON01 Hi4l o 6004ZZNR Ball hearing, B0MMZZNR ! | [
5 S3RIVEN0 Lo Rie | Crankshofi, NBAR I | 1
SAB1AGO0] et ot || rankshafi. NBAR | [ #7350 /3430D
6 SA4335001 EL 6x6 L=60 Wick, 6% 6 1.=60 | | 1
7 113014000 ek % Pugher | | I
R S25260001 [ TEMET M = 5 Set serew,aoekel([TM6 x5 2 2 2
9 SA L2000 Sosb U il Bobibin winder driving wheel 1 L 1
11 S2IAF1N BEE8ET Mo 6 Set sorew, socketiftiMb < 6 2 2 .
i 825215001 $SEIMR Serew MR | 1 1
12 525236001 BT MGx 10 Set serewsockat(ftIM6 = 10 | [ 1
13 SAZEALO0T FIEEE A il g (1 | Theead takeup sshall unit 1 I |
14 SAZO3IS 1O HESRAFSALEH fF Thread takeup lover assy =31 1 1 g420
SA293S10] HESFFS3LAa Thread takeup lever assy,s 31 1 R4200-403
SA203510] HEELATSI BT Thread takeup lever assv«31 1 [ :‘;zggjﬁml—‘
SAZU3A10] HEER =540 1% Thrread takenup lever assy,s51 | 8420,8420D-405
SATUIG101 PhERFFSILAE (5 [hreard takenp lover assy 5] | 1 #450
SAZ63TIM HesR A FSs L (& Theead takeup levier assy«5] | 1 §750,8720,58720D-401]
15 S13 160001 WhEEAFIE L A 2 | Tiakeup slide blook assy,2 | i 1 | BHECoC]
[ SA2746201 b ST Upper shaft ST [ ! | | B FOsCLFee O 300
MFOOFe 3
SA2452101 i po Uipper shaf DD T O O T By A T
v
2 SA4O8AO0H EHAE b 4R Threar takeup crank | 1 1 | FiF 130 Fee OO 300
3 525234001 B G427 Ball bearing, 600427 1 1 1 | MO0 Fee O 30
4 SARTOTON] BRI 60047ANR Ball hearing, 6004ZZNT | I I | A0 Fee O 30
16 SAd 112001 FHEF s P Threar takenp orank shaft, P | | i | B30 Fer O 300
17 (14500836 PEET M5 x B Sat screw cocket(CPIMS » B 1 1 1 | T30 Fer O 30
) S25260001 [EE ST M6 % 5 Set zorew.socket(M6 x 5 2 2 2 | AFO30For O 300
0 SAT1200001 L URE e Rabhin winder driving wheel [ | 1| FFOSFee O 303
1} 523651001 [SITESET M6 <6 Set sorew,snckal (MG x 6 2 2 2 | BFOsOree O 303
11 525235001 BLEIME Serew MA ! 1 1 | A0 O 30
12 525236001 AT MG x 10 Sat sorew.sockat ((11M6 x 10 | 1 || DA e [ 300
|8 SA2464001 PEERFT R Ihread takeup sshahll azsy 1 | | | AFFO3LFar (1 301
19 SA205800] BRET M5 x 6 Screw fur M3 = 6 1 [ | AFOIEA0, For O 300
a0 (1123500536 WRET M5 3 Set serewsonket(fOMS = 5 | | | AHFOA0 R O 30
21 SA4115001 HEEEFF saP Mhread lukeup lever 33 P | 1 | THFOA00.Foe [0 307
1 SA4116001 PEERFT S5P Thrend tukeup lever S5 P 1 FF3CLFer O 300
22 SA4129001 e L | Takeup slide blook nssy I [ | | AFOaOre T 30
23 SA2T74800) HREE Ball hearing bush | | |
24 076023500 Rk 602277 Ball hearingradial 6O22EL 1 | 1
25 [5236S51001 [EENT M6 x 6 Sel sorew,sonket(fMG = 6 21212




B . k4% ¥ / Upper shaft mechanism

< fEEE . BF-000  For "-T10 3" Minimum lubrication type >

14: A F-[103,- CIOF / For " -[103,- COF"
| MF-Cos/For"-C05 "

< $HEEMAE . A F-0130/ For "-C1301" Semi dry type >

R .m
21: WF-1033,-03F | For " -[133, -[13F"
MA¥-[135 ! For " -[ 135"




36 |SA2TS000 5 Pully | [ i

27 [S81150001 Bk 6204ZZNH Ball hewring 62047Z7NH 1 [ |

8 012061036 85T Mex 10 Set sorew.sockat(lliMax 10 2| 2] 2

29 5A2720001 [ FEUST 46 14 Timing pulley assy, 11 ST I I I

30 SA4214001 [ i U FT M6 x 6 Set serew sockel (CPIMG x 6 2] 2 | 2

11 SA2463001 fi] 2 i Tiaming helt [ 1 |

32 12061036 AT Mo x 10 Set serew sockel(IHMGx 100 Z

93 SA2469001 e B 4 Thresd takeup lever cover i 1 1

A4 062500816 EETMSx & Serew.pun M5 x B 2 2] 12

35 SA3O5T00] vk b Pust cover I I I

16 SA30FRI00 R Shelter plate I ] | R420/8720
SA43TALD] JEE N A Shulter plate 1 | R4SO/RTS0

37 SAINAION] T Fel | 1 [

38 SA30S0001 A il A <k Holdershalier plate 1 [ 1

30 NG25008 16 I#ET M3 x R Serew.pan M5 x 8 1 ] |

41 158115001 BRI G20477NR Ball bearirg 620477ZNT | 1 I 9 Direct dlvive

42 23651001 [E]SEHEFT M x 6 Set serew.socket(CPIM6 x 6 4 4 4 | A Direct drive

43 SA2461001 [AL S U DD £ 1 Timing pulley azsy, 11 DD | 1 I 4 Direet drive

44 S3R7.13100 o} Fan | | U T8 et drive

45 62403512 EETM x 35 Sorew,pan M4 x 35 3 3 3] D reet drive

46 N28040242 1t S £ [ Spring washer 3 3 3| B4/ Direct drive

47 025040232 EAA M4 Washirplain M4 i 3 3 | H3EMirect drive

48 SAZ462001 [AlEe U Timing pulley (ange | 1 1| EHDireet drive

44 SALL41001 T e Ticin 1 1 1 | PI8RDirect idrive




C-1 §##i27h% = / Needle bar rocking mechanism

< BEBmAE. AT-000/ For™-UoI" Minimuglubricatinn wpe_:v




C—1 FFFFIE h 3 E /Needle bar racking mechanism
R ef.No |Ref.Part No. raa s i mn | -

1 SA4124101 B o a2 4 Needle bar rocker shall assy 1 | |

2 SAIRS400] AR AMEE S Aa Needle bar hase assy | | L}

3 SA247410] 1 b Shide block alidar 1 | |

4 062401016 EETM4A % 10 Screw,pan M4 x 10 202 172

5 SA2475001 £ Needle bar 1 1] 1

[ SAITI000] ligagiEi Needle bar clamp 1 1

7 062350816 BEETMIS %8 Serew,pan M3.5 x § i i

] 112728001 il 1=50 Wick.l=50 1 i 1

q SA3T11001 jalan iGLIEL R Crank md,nbar 0 A T 1

10 SA3T12001 iy HE B Slide block I 1 |

11 SAZ482001 HEHh R Needle bearing | 1 1

12 1SA2483001 S fE Case 1 1 i

13 |SA2484001 24 [ Washer,plain Ll 1

14 |148394000 R Cap,nhar gl g

15 SA4007001 s 38U Flat support, U 1 1 1

16 |D62500616 HiTMS x 6 Serew,pan M5 % A 0

17 |SA3B48001 M T 8D Flat support,D Pl § E o

18 |S07465000 MEE 1=200 Wick..=200 1] 1] 1

19 |SA3852001 s Flat 1] 1]1
20 SA2485001 2 Set serew collar . 2 2

21 152526001 [ EEE Mox S Set serewsocket (M6 x 5 £ -4 ] 4

22 |SA409300] EHFERD Needle bar rocker shaft assy 111 |AFOE0O.Fee O 300
23 |SA2471001 ilam=¥ils Needls bar hase assy 1| 1| 1 EFO0Fer O 300
24 |DA2500R1G BEIMS x 8 Serew,pan M5 x B 2| 2| 2 |B¥FO30.Fer O 300
3 SA2474101 fl b Slide hlock slider 1 1 1 |AFLI30.For 1 301
4  |n62401016 EETM4 x 10 Serew,pan Md % 10 2| 2| 2 [BFOALFer [ 300
5 SA2475001 EFF Needls hur L[ 1| 1 {EFOR0O.Fe [0 30
[ SAITI000] g Needle bar clamp 1 1| 1 FEFO80,Far O 300
7 062350816 BETMIS % 8 Serew,pan M3.5 = § 1l 1| (EFOMOFee O 300
4 112728001 ik L=50 Wick,l=50 1 I 1 (FFO30Fer 0 300
25 SAA09400 1 e b Crank rod,nhar 1 | 1 |BFO30.For [ 300
26 |SA2485001 b Slide block L] 1)1 [HFOs0Fer [0 300
14 148394000 eI Cap.abar 1 1 1 [BFO30.Fer 0300
27 SA2485001 = Set serew collar 1 | 1 |BTFO30,Fer O 300
I8 [825260001 FERRE Mo xS Set serew,socket(f)M6 x 5 2] 2 | 2 |AFO30Fer D 300
20 |5A4095001 AL Bush,L 1] 1] 1 |ETFEE0Fe O 300
i |SA2486101 bR Bush,R il o1 L

31 02500816 BEETMS % 8 Serew,pan M3 x 8 1 1|1

32 062061616 HEETM6 % 16 Serew,pan M6 % 16 1 1 1

33 SA248900] ST FFE s Needls bar rocker lever assy I 1 1

34 |D180DA2032 B HEMG x 20 BolLsorket M6 % 20 5 1

15 | 18735002 g Washor 1] 1 l

36 |SA2490101 ERik: to)lan Rocker link NBAR 1| 1] 1

37 523460001 EETMG x 5 Serew,pan M6 x 5 2] 2] 2

I8 |SA411700] Eair e Link shnfl, NBAR rocker P Ll 1|

30 1012060636 #ET M x 6 ASet sorew,socket(MG6 x 6 2 2 2
40 |sA4118001 e fhIEP Zigzag link bush,P o 1
41 018062532 7S fEME x 25 |Ballsocket M6 x 25 1) 111
42 SA2493001 i Washer.plain 2 2 2
43 |5A249400] SHFEEY Needle bar rock arm 1|1 1
44 18062032 HREEM6 % 20 Bolt,socket M6 x 20 14111




C-2. it#FiZ5h 3% & / Needle bar rocking mechanism




INeedle bar rocking mechanism

it ef No Fll'{('.-l.l’.'].l"l No - ;11 r % J.-Il\. kol Bits T

| SA4377001 #t HrE b Needle bar roker shall assy l 1
2 SA4378001 St Needls bar base assy 1 |
3 SA2474101 fi H e Ak Slide block slider | |
4 Y RAD1DER HEET WA 3 1) Holt socket M4 % 10 i)
5 SA43R2001 % :FQFH 4 N el b b s, 1 1 |
i 544385001 MR Nesdle bur assy, B | |
7 SA4387001 AT A {1 Neeidles bar clamp assy 1 | 1
a 149604001 #i15x58 Pin 1.3x 5.8 2 2
] T49E15001 AT e AW oA Spong.clotch lever 2 2
1] 149827001 H#2x 158 Pin2x 5.8 1 1
11 |s34361001 LFER L Clutch stopper.L 1|1
12 534562001 A B Clutch stopper,R 11|
13 149608001 # 2% 174 Pin2x 17.8 | i
s [n2600001 Wit e Spring 1
15 SA4IBI0O0T Ay Spring holding | |
16 062260316 IRETM2.6% 3 Serew,gan M2.6x 3 5. |2
17 (149610001 |t Fin M
18 149611101 BT Spring,release pin ] 1
19 SA4392001 Biaiis Pin cover 1 1
2 62260516 REIM2.6 %3 Screw,pan M6 x 5 1 1
21 SA4IRA0NT BB Cluloh lever assy 212
2 544305001 e 2had e WL Slisle hlock guide plate | |
74 IS075 75000 e Shide block nssy L 11
24 SA4583001 FrEEER Sinppisr, Nlar 2] 2
25 | 49622001 FLAT I sk i Spring, Nhar stapper 2 4
26 [544396001 L e Spring cover 1 1
e N603A506 16 IRETM3S x6 Screw bind M35 %6 | |
28 544397001 EFFEET Rotate stopper NBar 2 2
25 BA4398001 $ETSM3.5 Serew SM3.5 HE]
30 060330616 WFIM3S x6 Serew bind M3.5x6 51 3
3l M A4I09N T e Washer plone 2 3
32 62350816 M35 x8 Serew pan M35 x 8 L d
31 |112728001 iR 1=50 Wick,L=50 1] 1
34 [5A4393001 FHEF D g AT LCrank rod, Nhar 1 1
35 [SA4394001 R Slide block 1 1
I SAS401001 R FED Felt support.D | 1
37 06750616 IBETMIS % 6 Screw bind M35 %6 a [ 2
38 [SA440000) R Felt 111
39 107 155001 i Felt 2 12
0 it b 3 Felt support. U o
41 AS23T001 ]ﬁ‘% Feli 2 2
42 62350516 IEETM3.S % S Sorew pan M35 x 5 1 |
43 4080831 ElsEsT M3 xR Sl sorew,sucket(CPIME » 8 41 4
44 154567000 *f 53 SpecerS.d 2]3
45 ISAZ485001 Eal Sed sovew collar 1 |
46 525260001 BlESET M6 xS Set serew, socket([UME x 5 21 2
57 AZASGI01 | SRR Bush,R 1] 1
4B 62061616 EETME % 16 Serew pan M6 x 16 | 1
49 [SAZ4R9001 FLATEEE Neadle bay moker lever assy | l
50 8062032 RS MG % 20 Bolt sockal M6 x 20 1
51 | 1R73SD02 el Washer | 1
52 [SA2400101 [AMas: L/l Rowker link, ) Bar Bl
53 [=23460001 $EETMG % 5 Serew pan M x5 2 3
54 [3A4117001 EIsEp Link shaft, Nbar rocler P 11 1
55 012060636 T M6 % 6 Sot serew,zocker(i)MG x 6 2] 2
S6  [SA411B001 EshFERlED Zagzag Jink bush,P ] 1
57 8062532 SR MA w25 Balt suckil M6 = 15 | |
58 SA2493(K11 g Washer,plain 21 2
50 SA2494(N1 HIpraEhyy Nuedle bar ook arm bl 1
60 18062032 487 16 % 20 Balt socket M6 % 20 11 1
6] [SAS332001 fhEL Bush,l. i |
A2 [S48204D00 ili2kd « 4 |.=150 Wik, 4 x4 L=150 11 1

10



D .§HTIMBEELE B / Needle bar flip-up mechanism

-
o

W e

1




D. £ FU)#4E E /Needle bar flipup mechanism

G

BHITE

_ 2 B Ame )
Ref.No |Ref.Part No.| TR TEHR Nieis o) pite orBlnos I
i SA4402001 e indication plate assy 111
2 14833001 HEsEan Rubber cap,4.3 2|2
3 SAS3II6A0N] Hrinse Haolder plate cover 1 1
4 062501016 BETMS x 10 Screw pan M3 % 10 2] 2
3 SA4404001 FEHF Push lever 111
6 SA444 1001 Er#iiTM4 Shoulder serew, M4 21 2
7 SA4405001 FEAFz Plate,push lever 1] 1
8 62350516 BRET M35 %5 Screw pan M3.5x 5 2] 2
9 [SAS333001 R Spring T T
10 SA4406001 E{TEREH Stop lever shaft assy 1 1
11 047301842 MEFHEAWI = 18 Pin spring rull nw3 1 1
12 |SA4408001 Bzl Stud,L 1] 1
13 [SA4409001 s Stud,S 1] 1
14 SA4411101 YRl iR Flipup holder plate L] 1
15 S18964001 LEIELE i Label 1] 1
16 (162500816 YEETMS =< B Sorew pan M5 x 8 2| =
17 SA4412001 RS INE Ball guide bush | 0 |
18 1150820001 e Spring T BT
19 071063550 b A T Bearing ball,1/4 1] 1
20 |SA4413001 e Arm,Jever shaft [
21 062501416 BREETMS x 14 Screw pan M5 x 14 L] 1
22 523773001 HRETM4 Shoulder screw, M4 5 I
23 SAd4414001 FE Spring 2] 2
24 SA4415001 bR Slide shaft hracket | 1
25 062500816 HRETMS = 8 Serew pan M5 x B 212
26  |S07588101 i aEh R Slide shaft 0
27 SA4416001 Ea it Support plate,slide shaft L] 1
28 149863001 - Spring,plate 212
29 SA441T7001 EE Set screw collar 3] 3
3n 014400432 EHETM4 % 4 Set serew,socket(CP)M4 « 4 3 5
31 SA4418001 5 (] G 4T Guide sorew 1] 1

12



. JEB)%E ® / Presser foot mechanism

6 . m¥-003, -008/ For " -003, -O005"—§
AF-00F ! Fer™ -OJOF " ¢

55 14 1!5

—e |

\@_ e
21

13




E. 25 & /Presser foot mechanism

=2

BE

EI 4

Name of paris

ﬂ:ﬁ Aml.

R ef.No | Ref.Part No. 03| iCs{ CIoF
| SA 2495001 [EFFEE Presser bar hush 1 | 1
2 62500816 B5TMS = 8 Screw,pan M3 x 8 ] Eil 3
a SAT174001 i TR M4 Fresser mljusting serew M 14 I | |
4 R41175001 A YR EE M 14 Presser ndjusting nut 1 1S Wl (T
5 141208001 Biisra=s i Spring guide 1 1 1
& S07346101 e e Presser bar spring,5 | |
& 516196001 R e e i Presser bar spring, ¥ 1
T SA2496001 TE BT Fre=ser har | il |
3 SAOR00] T FF 3 Guirde bracket, PBAR 1 ] |
g9 525289001 HEMe < 10 Bolisackel M6 x 10 ] {0 ) )
L0 SA2499001 R Tl Preseer bar lifling erank 1 1 I
11 831006001 M T Lifting lever B ERE
12 [s39051001 LET (AR M35 x 12 |Serew.panis/p w) M3.5 % 12 W)
13 S07353001 R Er s Tension relense plate assy | | |
S07351001 Rk WA Tension release plate asssy | 1 1 | & 8R/Direet drive
14 012061832 BEETMA = |8 Satserew,socket(FIME x 18 1 1 1
15 SATSOHNN T3 E] M Nut3 M6 | | |
i7 SAZ501001 fEH B Presser bar lifting lever I 1 1
1§ [SAZS02001 BEFT AT Kiee Lifter contecting il i R
19 [SA1179001 EriEFIMS Shoulder sorew M3 1] k|
20 |S0734900| ESEH RIS Phar lifiing lever shafl 1| x| a
21 SAZS0400) = 1 Sel anrew.collar 1 | 1
22 012500536 IRETMS % 5 Sel serow sncket(iIMS % 5 2 2 2
23 507355051 M Spring ¢ % lension | | l
24 062501416 ERFTMS = 14 Serew,pan M3 x 14 1 | 1
25 1121500106 il EMS Mut | M5 ] R
26 SAZSOGI01 HE#R TR Knee lifter lever ! ! |
27 SAZS07001 FEEARFHT Knee lifier bar | i )|
28 SA L1790 EHFTMS Shiulder serew, M5 | I l
29 SA2165001 EIRETMG shoulder screw,MA 1 I 1
30 SAT1T9001 BrEATMS Shoulder serew, M3 | 1 1
k} S A4 49001 s e adjusting sorew.6 1 I |
32 (021060306 AR EMG Mt 3 M6 HEREE
i3 SO7350001 W Washer,plain 1 1 1
34 S07529001 Bk TR T Thread release connacting rod assy | 1 1 I | B Y Direct drive
35 (148030342 PR ES Relaining ring L6 i 2 2 |EUEDirect drive
6 |SA267700] Pl Tension telesse wire L L] R D drive
37 L0 LA T1006 18 LESM4 78 Nut SM4.76 1 1 | | B/ Direct drve
IR SA2GTROOL AT ks Wire holder I 1 | | EHR/Direel drive
39 625008 16 ISETMI = 8 Serew,pan M5 x & 2 2 2 | EBRMireot drive
40 [SAZET9001 fned p e Wire holder || 1 | B3k Direct diive
4l [D62060BI6 UELETMEG = 8 Serew,pan M6 x B 2 | 2 | 2 |EIE Direct drive

14



F.i## 3% ¥ / Feed mechanism

26 25
51
54 53 * QL
@ ; Q‘ 19:< AF-0013, -00F
52 ? 50 27 28 % - _ { For "-(00O3, -OICIF" >

1:< AF-003, -00F
! For *-003, -0OF" >

< A¥-005/ For "-0O5" >

T 47 49 48

ged

45




I" 1% M1 2% 5 Feed mechanism

2=

SH (5

o Ami.

ik

R ef-No |Ref.Part No. FHp AT Namg/of pasts crs|oosjoor

! SA3062001 B4t £ 1 LEILF Feed regulator assy, | | 1 | 0 [J-U_I!-' 42004
SA30G200] 7] 25 1 1 £ Feed regulator assy.| | 1 1 ll T20/8750
SA2509001 ) 2 AREE 1 Feed regulator assy i - B420/842D-4L]
SA 2SO0 ETj 4 g 2H 44 Feed regulator assy | I 8450

2 SAZ511001 g ) Guide plate 2 2 2

3 62501016 WHETMS % 10 Serew,pan M3 x 10 4 41 4

4 SAZST120010 el Slicle block nssy 1 | |

5 SA2515001 iEs Felt 3 3 3

f SAZ516001 ST E L Stopeer 1 1 I

7 DA20608 16 FETME < & Sarew,pan M6 x 8 1 1 |

R 1436112010 ETE R Frocker connecting o assy 1 | |

] 143612100 % T A Feed muker connecting rod ! | |

10 11 RE54000 TR Nerecle hagring | 1 |

11 SA251R001 ACE S |evel feed eccenirie wheel 3 1 1 1 R4200R450
SA2T793001 7k SE (L T Ll [eesl eecentrie wheel 7 | | | T20/B750

12 SAZSESN0| BT EFIME = 10 Set serew.sonket(fIMA [ ] i

11 52523600 BRETMG > 10 Sat serew.sockel{ M6 % 10 1 I I

14 SA2521001 AR RS Feed meker arm3 | 1 i R420/8450)
SA2T13001 O LT Feed mrker arm7 I | | 8720/8750

& (1 RO62032 B MG = 20 Bt sockat MO x 20 1 | |

16 143613051 BT Link [ | i

17 143616001 % 70 d fRsh Shaft I | |

18 (MANGN342 P4 6 Retuining ring E6 2 2 2

19 [538422001 { I AT Bk Stiteh length dinl.4 1 ! 8420

20 S38427001 FriESR S Stiteh length dial,5 | 8420
538427001 Ef MEET S Stiteh length dinl 5 | 1 B450)
SAR4ZR001 R Stiteh length dial,7 I | | 872018750

21 S AOSH00 s e Fieed regulating stud 1 1 [

22 142746002 R E Feed regulating supporier 1 1 [

23 120458102 {ETSM4. 76 Serew. SMa.76 | 1 1

24 108549001 e 0 Ring l | |

25 SSO09H 10T e Positioning pun 1 | I

26 100328001 \-Ry e s Noteh spring | 1 ]

27 SA2523001 bR AT Dial lock lever | | |

24 S39830101 A Spring 1 1 I

29 SA2525001 PR T RE S Feusel regulutor 5 [ 1 1 B420/8450
=A2796001 AR RE T Feed regulator 7 1 ! | 8720/ 8750

0 N1a06I03] HEBETMA = 10 Sel serew socketieniMe x 10 ¥ 2 P

31 |=A2526001 B e e Conmitingod R

32 SA2327001 {8 Hh Ecrentrie shafl 1 | 1

33 (12060630 I8ETMO = 6 Set serew,socket(fIME % 6 1 1 1

4 SA2528101 EraREIMe Shewilidar serew MG 1 | 1

35 SA2529101 SHEE T iEal TR Shaf Rlever TR | | |

A (148080342 b {1108 Retanining ring 8 | 1 1

37 (025100132 JEE SN Washer,plain 5 10 | | 1

I8 SA2530001 I H Spacer | 1 1

kD) SO7T3741008 Elst i+ Reverse stitehing lever | 1 I

16



F =43 ¥ / Feed mechanism

16— az;:: 1
g 7%
) _f__i&]__\t«'_»_ﬂ.{ —
T S
18 r|4 CET@
15

9:< |-F-003, -0O0F
{ For"-003, -(OCIF" >

1 = E'—F"DDS‘ -DE:EF
| For "‘DDaI 'DDF“ .

< @F-00018 / For "-CICIS" >

20 :< BF-00OS5/ For "-00105" >

47 49 48

17




L] 507374109 {E|ERR Reverse stitching lever

A SA2Z531001 i Spring |

41 SA3I0GTO0] FilRSm Laver puide |

42 SA%36T000 SR LN Rubber

43 S AGSEH0 | BETMS Serew,pan M5 1

44 025050336 FauE LS Washer,plain 15 1

45 LAB2 100 BEZEIDS Rubber cap, 0.5 1 |

46 625008 16 $EETMS xR Serew,pan M35 x 8B 2 2

47 SAZ532001 SELLER Stonper | 1

4% 062301216 IBETMS = 12 Seirew, . M3 x 12 1
(25050236 AR [EIMS Washer.plain M5

5 SO73TARONN R Feod regulator spring

31 SA2533001 T Spring hook

52 DE20608 16 WEIMO = 8 Sorew,pun M6 % 8

53 062501216 BEFTMS = 12 Sorew,pan M3 x 12

54 021500106 AR MS Nut 1 M5

35 SA2541001 {RISE{R iR Heverse stitehing lever plate ET D ireet drive




H . %% % ® / Feed shaft mechanism

o

=~ 25
|
|
I
I
2 |
_J

_\

" &M /| OPTION PARTS " < TildEMH / Dry Type >

19



L1 A1 4l 2 B /Feed shaft mechanism

=2 = LR - . HE A
e R R e

1 SA3RSS001 W fsiEL Bush, Lfrocker shaft 0

2 SA39GS00 i Felt 1 I 1

3 SA4028001 ek 4 % 4 L=220 Wiek 4 x4 L=220 1 1 l

4 SA2543001 HATGHAER Faed rocker shaft bush, 1 1 1 1

5 108802001 ML 4% 4 L=250 Wick4 x 4 1.=250 VENE

[ SA2544001 $ETM6 Set serew MA | 1 !

7 012060636 EETMG < 6 Set serew, seckell M6 x 6 | 1 |

8 SA2546001 = Set screw collar 2 2 2

9 S23651001 FEEATME = 6 Set serew,socket(f)M6 x 6 4 4 4

10 SAIR4A0001 AT Feed rocker shali 1 1 1

I EA kST Faad har st fork assv | 1 i

HIEHIK BE# Direct
SAALIS0101 ESYHY TR Feed bar ir fork assy 1 | 1 1:::': and Large

12 SA2927001 EET M6 x 14 Serew, M= 14 1 1 1

13 025060132 AR ES6 Washer,plain 5 6 ] 1 1

14 SA2566001 HETMAS Set sorew M35 1 1 I

15 021350106 M35 MNut | M35 1 | 1

16 SA2553001 T2 Forked plate 1 1 1

17 SA2554001 ] e e Addusting serew higlht 1 1 1

I8 062400616 EfIMA =6 Screw,pan M4 x 6 1 1 1

19 SA3990001 THT R Flat 1 1 1
20 SA388TN0I TS Flat | 1 1
21 SA3BRR001 MRS Ilat holder 1 ] 31 14
22 (025030132 T-H i s3 Washer,plain § 3 | 1 i
23 062300416 WEMIxd Serew,pan M3 x 4 | 1 |

24 SA2550001 AR e Feed bar shaft 1 | |

25 SA2551001 ity 2 ) Thrus! ring 2| 21 2
26 012060636 ELETMG « 6 Set serew.socket(ft)M6 = 6 1 1 1

27 §A2555001 AP aAT E 4 Fred mcker hase amm 1] 111

28 SA2925001 HEETMS % 12 Serew, M3 » 12 2 o 2

29 SA4025001 {lEE 4 <4 1L=180 Wick.d x4 L=180 L LT

0 SAZB06001 M heA Feedd bar slide block assy 1 1 1

31 WO1519001 EEET(HMM2 x 4 Serew,flat #0 M2 x 4 4 4 4

32 SA4009001 el S Wick supporl 1 I 1

i3 062400616 B TM4 x 6 Serew, pan M4 x 6 2 213

34 SA2724001 filiek L=400 Wick,1=400 1 1 i

35 SA4011001 SR e 1=100 | Oil tube,L=100 YIERE

37 SA2754001 ST Feestd bar,st 1 | | : ;

38 SA2552001 | AR Feed har fark W) B B gﬁﬁ:f:;ii
19 NA2500R16 BFTMI = B Screw,pan M3 x 8 1 1 1 dry type
40 062500616 BlEIMI <6 Serew,pan M5 x 6 1 | |

20



1. EME#H / Gauge parts

-ris
-00F

MF-C0F | For ™

—
/J -
I
1. T] 13
& 12
3
5 R¥F-003,
| For "-(10O3, -C1015*

)

iy

o
G/
2
. 4
I o

.. 4% B / Lower shaft mechanism

21



J.Eﬂg{fﬁ#(}auge parts

g 5
TS | BHE | g Nameofpats  [omAmbl ey

R ef No |Ref.Part No. oo3| oos{oor

1 ez g Newdle clamp assy 1 1 1 812007

2 116323001 #57SM3.57 Serew,5M3.57 21212 R420/8720

3 iR Newdle plate 1 1 |

4 511244001 BETSM4.37 Screw,SM4.37 1 1 1

5 100032004 SEAHETSMA.3740 x 8 |Screw.flat SM4.3740 x 8 1 1 1

6 IR Presser fool assy | 1 1

7 113050001 EETSM3.57 Serew,3M3.57 1 1]

8 Wl o Feod dog 1 i |

9 S074094001 EETSM3. 18 x 7 Serew,wisnckel SM3.18 x 7 2] 2] 2

10 FtadesH L Needle clamp assy,L 1 1 &1 o3

11 IR Needle clamp assy,R 1 1 80 o

12 013660412 [EEETSMA.3740 x 4 |Serew,SM4.3740 x 4 2| 2 B450/8750

13 [513085001 SETSM3.18 Sel screw SM3.18 2| 2 8450/8750

14 [149831101 EEISM3A. 18 Sel sorew SMAI8 2| 2 R450/8750
L. T &2 ¥ /Lower shaft mechanism

= 1, - -
. e | B % LAY 2R Name of paris #E Arr.lt- : 23

R ef.No |Ref.Part No. o joos|oor

I SA3RO0001 TE b RE AT L Rotary hook base bush,L HENE

2 SA4585001 e Felt 1 1 1

3 SA3891001 fire i ML VE RN FER Rotary hook base bush.R | ] l

4 SA4585001 it Fell | T

5 SA2571001 T4 Lowet shaft 1 1 1

& SA2759001 HEO S F-lifting eceentric wheel assy 1 1 |

SA25R010] - Fia 5t F-lifting cocentrie wheel assy | | PR/ Direct drive

7 SAZSTS001 EETMA Set serew, (M6 1 1 1

8 SA2584001 e = Ball bearing bush i i 1

[ 072600480 ERAR 60OM7ZZNR Ball bearing,thrust 6004ZZNR 1 | |

10 SAZSRS001 FEBETME = 10 Set serew,socket(lM6 x 10 1 | |

11 [525236001 $HETMe x 10 Sel serew,socket (MG x 10 i 1 l

12 |SA2587001 Fl#EFEDHSF Timing pulley assy,D [ 1 1

13 158115061 ERRh AR 6204ZZNR Rall bearinghrust 6204ZZNR 1 1 |

14 SAZS85001 E eI M6 > 10 Set serew,sockel({t)M6 x 10 1 1 1

15 SA4213001 S EEEIME = 10 Sot serew.socket(CPIMG x 10 1 1 1

22



. K& B / Rotary hook mechanism

|

K1

EmE [/ OPTION PARTS *

23



K 1. figfs 2 5 /R otary hook mechanism

EJ‘}L 2‘%_% fs TR Name of parts B Ami. w5iE
R ef.No |[Rel.Part No. M| oo s| aoF
! SA2955001 ) Rotary hook base(L} | | | 8420/ #450
542959001 gty ) Rotary hook base(L) 1 I | R720/R7S0
SA4435201 B Rodary hook hase(L) 1 1 1 |TI3R/Direct drive
3 SA4020001 STEmEU Rotary hook shafi bush 2|1 2] 2
4 S06260001 S EREEA 1L.2MM Thrust ring, A:1.2MM<t=],2> 2 2| 2
4 SA4038001 Hhia - FE1.OMM Thrust ringet=1.0> 2 21 2
4 209261001 SR L avm Thrust ring,B: 1 4MM<i=1.4> 2 . 2
4 SA4444001 B n.8Mw Thrust ring.0.8MM<t=0.8> - -
5 SO7420000 ik Needle bearing 2 2 2
[ SOT419001 (- =hid Hetainmg ring 2 2 2
7 SA2557001 i A ED Kotary hook shafi bush 2| 2] 2
8 SA3856001 SrER IR Opener link 2.1 29 3
9 SAIR59001 R Opener laver 2| 2| 2
10 SA2560001 e e Shaft.Olink 2 2 2
64 025710132 a4 .76 Washer,plain 5 4.76 21 21 2
11 021500316 i MEEEMS Nut 1 M5 3. 2] 2
2 SA3RROIOL SR EEFAT I Olisvesr shndi 2 2 %
13 5A4026001 ik 4 x4 L=100 Wick.4 =4 L=100 2| 2| 2
14 12500536 [BETMS =5 Set srrew,socket(fi)MS = 5 2 2 2
15 |538212000 SrERE Openes 2] 2] 2
1h 154965001 IRFTSM3.57 = 8 Bolt.sooker SM3.57 x 8 2 2| 2
17 5A2562101 TEMI R R L Rotary hook hase cover,L 21 21 2
15 062300612 EETM3I % 6 Serew,pan M3 x 6 3| 8| 8
19 STt s R) Spiral grar ) 2 2
n 542574001 EEIMB Set sorew, (M6 4| 4| 4
2 SAZS73001 EEIMe Set screw, (M6 =12 2
22 e e Pinion gear ] 2| 2
23 SA2574001 IB¥TM6 Set serew (MG 6| 6| 6
24 SA3054001 i 1. Thrust washer, L, i 1 |
25 SAG4Z4101 R UL Falt UL assy | 1 1
26 SAZRG3NOL FUE =S Felt 2 2 2
6 062400616 EETMA x 6 Serew,pan M4 x 6 2|l x| 2
27 [SA4044001 s (DL Felt DL assy | 1 |
M |062400616 HEETMY = 6 Sorew,pan M4 x 6 2| 2] 2
29 SA3964001 fiTa Felt 2| 2] 2
29 SA4012001 M Feli 2 2 2
30 SAIR94D01 ik - Fell support 2 2 2
1 (62400616 MEITMa % 6 Serew,pan M4 % 6 2| 2] 2
42 5A3956001 Ly Rotary hook hase(R) | | 1 8420/8450
SAIGAG0O01 B Rotary houle base(It) 1 1 1 R7T2VR750
SA4436201 BB ) Rutary book haselR) 1 1 1 |ES/Direct drive
43 SAZIA3T00 TR EFER Rotary hook base cover,R 1 1 i
44 SA2579001] i Specer 1 ! |
45 SAI40010 AHEERUR Felt support UR | ! 1
46 SA39A3001 DR Felt support DR | 1 1
48 SAIORBOOT et A 3BT Rotary hook hase eover, FL 1 1 1
449 SA3916001 e LB HTR Rotary hook hase cover, FR I 1 |
50 [SAG417001 PEETM4 % 12 Serew, M4 ¢ 12 al 4« 4

24



K1. FE¥E 3 B / Rotary hook mechanism

— — — — — — — . e

i
||||| _ D15
NS
_ W b
> B | Y
_
| =
J
_ N o~ 4_ <
__ 14
_ |
o]
_ @ _ f
_ 3 &2y \ o
x ~ S = mo 3,\ 7 _
e, |
m T _ 0 E - &
MW _cn _ _ e e _ P~
SR S = o
(] &5 _ _ : _\_._O.E_
.m... At _ Wy 8 o
sl AT
5
o _ o
| py

25



51 S AZS3600] (B4 W6 = 25 Serew. M6 x 25 2 2 2
55 [SA2556001 HEETMG x 25 Screw, M6 x 25 21212
52 115947001 635 Washerplom 6.35 2 A 2
53 [SA2722001 EEA Pinch sleeve 4 2| 2. |2
sS4 [SA2565001 AR Pinch slevye B gl 212
3h SA2567001 R Needlw upper positioning plate 2 2 2
57 SAZSAR00 R EE i Needlw upper positioning shaft z 2 2
5% 062061016 BEETMG = 10 Serew,pon M6 x 10 4| 4| 4
50 |023060136 Fatkse Washer,plain § 6 4] 4| 4
) SO1928151 B Bobhin 2 2 2 HA20/ 8450
SO7TT4I001 g Bolbin 2| 2 RT20/R750
61 B Bubbin Spring 2| 2 84200/ 84501
% Bobbin Spring 2 2 8720/8750
fi Bobbin Spring 2 2 B7200) BT50L
62 MEH % Ratury honk assy 2 RA20-103
FEEEEA (5 Rutary hook assy 2 R420-005
i s e = Rotary hook assy A 2 R4350
EHA Ratary hook assy 2| 2 8720
fiEdEeH {4 Rotary hoole asay 2 . 8730
it 74 ke Rotary honk assy 2 2 84200
G EE 1 Raotary hook asay 2 2 245011
HEHEEE 1 Restary hook assy 2 2 R7200
fEAe2E (4 Rogary howok gaay 2 2 R750D
63 i = Bohbin case assy 2 2 B450/8420
s Bahbin case assy 2 2 B750
T Bohbin case assy 2 2 84500
RO Bobhin case assy 2 2 B720D
) e i Bobibin case gasy 2 2 7SO0
3z SAZ71T00] SERTERET Slopper serew | - E R/ Direct drive
31 SAZOTOO01 &7 s Mowvibie knife hracker 2 2 H O/ Direc! drive
34 SA7S25001 il 40 Bobbin thread holding spring 2 2 TL8/Diren drive
15 141544001 (EFTSM3 18 = 40 [=3  [Serew SM3 IR x40 | =3 4| 4 ELIR/Direct drive
36 SA39120M = A Movuble knife lever 2 2 BB Direc drive
39 SATRTSON] oy Sed serew el 2 2 HU/ Direct drive
3K 523651001 MEEFIM6 % 6 Sat serew MO x 6 2 2 LR Direet drive
a9 SA2GTI001 TERATFF L Thread 1hmming lever L | 1 H Y4/ Dired drive
17 |SA26T70001 IERF 1 FF R Thread trimming lever [ 1|1 TL Direct drive
40 |be2spiz1a HEET MSx 12 Serew,pan M3 % 12 ¥ 2 E I Direct drive
4] SA2826001 2 Spring ¥ T4 Direet diive
SA4458001 WEER SpringB 2 H I Mhrect drive
A3 062400812 HiMa =8 Serew, M x 8 4 4 H W/ Direct drive
v SA2H27001 PR SR PP Npener link assy 2 2
65 |SA2558001 | Apebruikfr Cimict Tink NE HENEFERT Al
' s A option parts for
66 |S58900000 BETM2 Sorew, M2 212 iy type
a7 DA2400416 EFTML = 4 Serew,pan M4 x 4 2 2

26



0, BSEAEE (-J30) / Power supply equipment mechanism (For “-[J30")

27




pply equipment mechanism (For "3

O, B8, 50 3 B ((0300)/ Power su
% 1 y
J?‘;—:T ‘&ﬁ?{%% gg_—ts H‘#’:’l-ﬁ: Name of parts ﬁﬁ Aml.. : %H‘_
R el No |Ref.Part No. WS (k] W
1 J04352001 WeR R I Alarm disploy nssy 1 | |
) J04353001 L Alarm display case 1 | 1
3 04357001 MR AR | Peb assy alanm displiy 1 | 1
4 037300816 M = 8 Tapping screw,pan v m3 =8 4 4 4
5 J04355001 i =EiGR L b Alarm lable 1 ] 1
f JO4354001 iR phdedsi Alarm display holder | I 1
7 JU4356001 Rt gt E s Resei lahel 1 1 1
8 J04273001 LR i )M % 10DB] Serew, pan(ST washer)M4 x 10 4 | 4 4
9 J043 10001 PME T HEE 4843 |IP'M stator hase assy 4843 1 1 1
10 104340001 PM T 4144484323 |PM stator assy, 484323 | 1 1
11 J04338001 M E T L M stator base | 1 |
12 OASLN0B0G MR R R IMS % BDA] Screw,pan(S/T washer)M4 x 8 2 2 2
13 104338001 HEEMB < 18 Spacer M8 x 18 .13 | 3
14 (A4402506 8 b (B MY x 25DA| Serew. pan(S/E washer)Md4 x 25 13| 3
15 104311001 FE T D22.5P24 Rotor assy,D22.5P24 | 1 |
16 (1] 2060636 BEETMEG = & Sel aorew socket (M6 x 6 2 2 2

28



M . fitiliEE3E & / Lubrication

29



\

i % /Lubrication

i T"“:?' 2% f" S A N Gt gt BBam |
Ref.No Rcf.PdrtND. m'mE] [wintd

1 SA4205001 il W #111F Qil tunk assy 1 | 1

2 SSIR15001 fEl 1 8.6 0il feeding pips,s.6 31313 R420/8720
3 SAI4a001 4 2k Oil terminal 1 | I

4 SA2956001 M EAEL=135 Ol tiube,L=135 | l 1

4 SA2956001 B KA L=135 Qil rube,1.=133 2|12 |32 8450/4750
5 SA2957001 il B Felt 2 |2 ]2

5 SA2057001 il Felt 4 |4 | 4 RAS0/8750
f SAGITRO01 e Clip 4 4| 4

T SA3N55101 il s Tube clip i 7 7 R4F0/RTS0

(62500816 BEETM SR8 Screw,pun M5x8 | | |

9 SA2929001 W EILS Rubber cap,12.5 3 T3

] SA2929001 R RI2.5 Rubber cap,12.5 414 1|4 B450/8750
10 S3266000 1 Rotary hook shaft fele 1 1 I

10 [S3R266000 iy Bl Rotary ook shafl fel 2 |2]2 B450/8750
11 SA4215001 IR R Felt assy | [ [

11 |SAS224001 URGEIRES Felt assy N 8450/8750
12 SA4033001 il B TE S Fell support 1 1 1

13 228475000 HEEse] oxB0 Fastening band 1.9 x 80 3 3 3 8450/8750
14 il B L=400 Ol tube,L=400 1 i |1

15 e exaL=1100 Wick, 6% 6 L=1100 1 | I

L6 SAS154001 e Tube suppor [ 1] 1 RASO/RTA0
17 062501016 IEETMS % 10 Serew,pan M3 x 10 11 1] 1

18 [OIROB1236 i MEx12 Boll.socket MEx12 | OO 8420/8720
19 SALO450101 ¥R BES Rubber cup,8 2 2 2
20 |0R1038OTO OEME PR ) ring P38 I |1

21 SA2723001 R A L=2 Ol tube,L=210 i 1
20 SA2724001 MMEEL =400 Wick,L=400 | | [
23 SA3055101 st Tube clip 5 & 5
24 |0ASIOI006 W A [E M S x 10D B [Serew,pan(S/1 washer)M3 x 10 2 |2
25 |SA389600] gL 04l block,L 1 L] 1

26 SATSOO00] i A ) b Oil adjusting screw 2 p 2
27 |0B1004070 0¥ P4 O ring 4 2 | |2
28 SARIBROL] 4 Hr 4 by Rubber packing 2 2 2
20 |SAsd23001 i 2 g Rotary hook shaft felt -l

a0 SAG415001 iEEE =580 Wick,L=80 1 | 1

1] 142274101 i FE4 2 Rubber cap.4.2 2 2| 2

iz SAIFITO0 B il 66 26 Subtank assy [ 1 1

33 [SA3040001 TS Oil feeding pipe 1 I |1

34 SA30R000] 1 F Valve Packing | | |

35 SAIRORO0| EiliERr 0l hlock, R 1 ] 1

36 01A4400806 R R I MAx R DA |Serew,pan(S/F washer)M4 x 8 P 2 2

37 SA3D4S 10 iR fein A Subtunk setting plate, A | | |

3% |SA3D4600] il e e A Subitank setting plate,B l L] 1
10 062060816 WETM6XB Serew,pun MG x 8 ) 2 2
40 SA044001 e L=242 Diltube, =242 1 1 |
a1 551815001 fledh i R.6 ()il feeding pipe 8.6 4 4 4 RASO/BTSO
42 SAG4T2001] Tl 8 58 e Tube support 1 1 1
43 SA392300] et D Rotary hook base [} packing 2] 2] 2

30



M . itimiEF3EE / Lubrication

3N



44 062401616 TV x 16 Serew,pan M4 x 16 5| 5] s
45 SA260400] b1 1§ Feed regulator telt 1 1 |
46 SA2605001 il B 4 Felt support I I 1
47 0625006 16 EETMS % 6 Serew,pan M3 x 6 | | |
48 SARNRA00D k4 x4 L=100 Wick,4 x 4 L=100 I | 1
49 LO830 1001 jiliEkd x 4 L=350 Wick 4 x 4 L=350 1 | 1
50 SAZ606101 s il cover 1 | L
52 SA3048101 T A A Tube support.A I 1|1
53 SA3049001 i EAB Tube support, B | 1|
54 06240061 6 HWEIMAx 6 Serew,pan M4 x 6 | | I
55 SA4014001 T 5 1) Tube guide | | |
56 [ 40890009 HE Oil cap 1 1 1
57 112753001 e Fell 2] 2| 2
58 062061016 HETMG % 10 Screw.pan Mo x 10 3 313 R450/8750
59 025060236 T4 Mo Washer,plain M6 3 3 3
i SA6423001 i A ai Rotary hook shaft fell 2| 2|2
6l SA6416001 ki %€ Rubber presser 2122
62 SA4508001 il B e Tube clip 2|1 2] 2 R4SU/ETSN
(3 140327001 oL ds .3 Rubher cap,6.3 2 2 ]
64 148743001 il Felt 2|2 |2

32



N. H# 32 B’/ Threading mechanism

33




N ZELRIEE /Thread Mechanism

= ¢ T
I]-;%._ g%r_f’#%‘ T R Name of parls ?{ i An.I_I' - HiE
R &f.No |Ref.Par No. o cosloor

1 SA341700] ] 5, 1 VT S {4 Upper Theead Tension Assy , 3 1

2 SA341500] T Tansion Spring . L 2

1 SAZG0T000 (T &R IR Y LS Upperr Thresed Tension Assy . 3 1

2 SAAL600] AL Tenalon Spring , LL pi

I SAZR1800] 61 i E i £ e o) Upper Thread Tension Asey o 1 i
2 SAZ4 14001 LM Tension Spring . M 2
3 SA4Z12001 R A Tension Plaie Assy i 1 |
4 5A2613001 R Tensinn Stud | 1 |
1 242614001 L Thread Takeup Spring,L. 1 1 1
fi SA261500] 5 [ A Cuide Assy, 1/ Takeup Spring 2| 2] 2
7 SAZH9001 b H Spuer 1 1 i
8 SAZH2I001 40 R Thread Takeup Spring.H 1 1 1
) SA2A20001 il £ Callar i | |
10 SATG2I001 TERTA 1| Stapper Support 1 1 1
11 021300106 M3 Nut. | M3 1 1 |
12 SA2G2G010 BEIMAS Set serew, (0pIM35 I | 1
13 SAZG24001 [ 5= AR Spring guide sel screw | 1 1
t4 SA2625001 Ve A e 11 Addujusting thumbs 1 i |
15 SAZAIGMN B EM3.5 Set sorew.cp)M3.5 1 I 1
16 SA2627001 fih &= Collar 1 | 1
I7 SAZGIR001 [ e8 e L) Tensinn nut 1 | 1
18 SA2G20001 R AT Stapper 1 | 1
149 061350616 BETM3S % 6 Serew il M3S x 6 i [ i
20 SA2824001 EfUEETIMAS Nutwhirlstop M3.5 | I 1
21 SAZRION {7 Al Stopper | [ I
22 0A2350512 EEFTM3 S x5 Serew,pan M35 = § | 1 |
23 143440001 deet i [ise,tension 4 4 4
24 L 59805001 do e FEA Pension dise presser 2|l 2|2
25 S206GE 1000 ] Wacher 2 | 2 2
26 |S20682105 iy it Tension nul 21212
27 144504000 | AR ERER Thread guide dise 4 4 4
28 154360001 AR EEREE A Pretension spring, A 2 2 2
29 [S5s10001 Sz e Tension ot 2 2 ‘)
an SAZ63200] o (] l'ension releade plate 1 1 1
11 12500536 SEFTMI %5 Set serewsocket{MS = 5 | 1 i
3z S3IRZTHMMII s Treleadw 2pring I 1 1
33 SAZA3500 EmeTMas Shoulder serew, M35 2 3 2
34 SA4506001 fihel Tenwinn release pin,l 1 1 |
5 SA4507001 AR lension relesse pin, R I i 1
3 SA2634001 £8 S mu Thread puide, Usarm 1 1 |
37 06 1350616 EHETMI S =6 Serew,flat M3.5 x 6 2 2 3
I8 SA263500| Es ks Mhread quantity adjust 1 1 1
39 OR2INNA16 HEETMS = 6 Serew,pan M3 = 6 I I |
4n SA2639001 5D Thread guide, Diarm 1 i 1
4] 114941001 EE Eah TS Fali i | 1
42 DE2S00816 BHEIMS x 8 Serew,pan M5 x 8 4 ) 3
43 SAZ63600) = HR &R &) Thread retainer 2 ) 2
d4< 012060636 AFETMG % 6 Sel aorewaocket UMG < 6 2 2 2
45 SA263700 HER AN Bartension melease | 1 1
46 SA263R00] 25 M Thread guiile, Manrm i i i
47 SA 2640000 EEMS = 8 Serew,lat M5 x 8 2 2 i

34



P #4443 % ) Bobbin winder mechanism

[
|
[
_
_
_
_
_

j

35



P H2AE Y IBobbin Winder Mechanism

FFe | 2808 | cesnitir e . it Ami "
- EA 2 Fr Name of parts — — &
R ef.No |Rel.Part No. cs[oos]ioor
1 SA 1971101 e BEH A4 Babbin Winder Unit 1 L |
2 (MA020342 4 e 4 Retaining Hing. B4 | | F
3 SA 1975001 Foeel BIRE FE e {2 BWirder Shall Support Assy | 1 1
4 <A 1978001 P L Tl Bobbin Winder shalt 1 1 |
3 DA 1O0HT0 (s fE e (3 Ring.P9 | 1 |
6 250640 36 LA S Washer PMlain 56 | | |
7 SA 198000 faek Bablin Winider Wheel 1 ] I
] (1125005364 WHETMS % 5 Set Sprewsockerd FTIMS = 5 2 2 2
9 S257R9000 & i 529 Hubiber Wing29 i [ i
] SA1981101 0 e T R Habbin Presser Cam Aasy | | I
I 541982101 B Hobbin Presser Cam [ | 1
12 SA1983001 Lty Boblbim Winder Arm Shall | | |
13 (112500536 YEFTMS % 5 Set Serew,Sooker(I'TIM3 x 5 | 1 I
14 048040342 1 [8iE4 Retnining Hing. 104 | | |
5 |n2s5060136 i\ [ S0 Washer,Plain S6 3122
16 SA 1984001 fi S TR B Bablin Presser Arm ] | ]
17 062401216 HETMA 12 Sorew,Pan M4 x 12 i | |
18 SATIRS001 ke . Hohibin Presser I | 1
i 523418002 MM x5 Serew,M4 % 3 1 | |
20 SA LORRO0OI iz Bolibin Support ] | 1
21 SATARANNI 2 ET Bobibin Winder Lever i il
22 SA 1990101 W Spring | | i
23 SAL199]000 I 8T Balibin Winder Base Spring | [ |
24 SA2190001 O O Ring 553 | 1 I
235 SA1997 0 [ = URET Babbin Winder Fi = ol Serew 3 3 3
24 SAT1360001 | Knife | | i
27 2500600 BiTMSx 6 Serew, Pan M5 x 6 | 1 |
28 SATYS4001 {2l ar i HR 4 {4 Bubhin Winder Tension Assy | 1 |
29 | 454460011 feE5 1 Dise, Tanainn 3 2 2
i [D0401021 2k i Tension Spring | | |
31 31032060 Ik i Tension Nut | | |
32 512441001 1R P Washe | | i
13 (12500536 Eirmswes Set Serew Socked FTIMS x5 [ | I

36



Q. tN% R E / Thread trimmer mechanism

19— 2122

& [ &

52

30

60

37




Q. 2L D4 /Thread trimmer mechanism D4

5 | 8045 s K : BUE Aml. p—
) = s L Name of parts — = L
R ef.No [Ref.Pant No. oo o s CoF

| SA2642001 el UEEELH Thresd trimmer salemoid assy. 1 1 1
2 SAZR4300 (71 e ki Thread rimmer solenaid bracket 1 1 |
i SA2644001 b, S =L Threnel trimming solennid joint 1 I |
4 SA2645001 EEEETMS Shoulder serew,MS i 1 |
5 (125041536 IRETMA = 5 Set Serew. SockerTTIMS % 5 1 1 1
[ SA264B0] i B ke b Solenoid lever 1 | 1
T SA2T2RON H B R i e Stilennid lever bracket | | |
062501016 IEETMS = 10 Serew,pan M5 x 10 2 2 2
SAZ64TO01 H T T A A Solenoid lever stuid 1 | |

10 062061016 (5 M6 = 10 Sorew,pan M6 % 10 2l =] -
I SAZ648001 2 le Fastening baid 1 1 I
12 e2060R 16 EEITMe= 8 Serewpan Mo x 8 1 | I
13 SA26S1001 £k iy Thread trimming driving rodd 1 | |
14 148546081 i Plunge pin | 1 |
15 SA2RS2100 G2k ki Thresu! trimming deiving rock plate] | | |
16 |RAZE6000] g8 3 Washier 1 i1 1
17 |SAG39500] i Spring | 1 |
14 Na2501016A HEETMS = 10 Sierew,pan M5 x 10 | 1 |
19 1 16662003 LR Washer 1 1 |
20 SA26S5001 EriE s Tv4 Shoulder screw, M4 1 | |
21 162351216 BEEIM3IS % 12 Serew,pan M35 % 12 i | 1
22 21350106 REEMAS Nut M35 i | |
23 SARIGI00) feimRs Rolies 1 | 1
24 SAGIGIN01 AN Roller 1 i |
25 SARIGANNI FAE I Tension release lever 1 1 |
26 113431002 =i Washer plain 1 1 |
27 (128050246 il S 25 Washer spring 2-5 1 | I
28 (21500106 75 f A M Nut 1 M5 | | I
29 SAZASTO0] R Knife main lever shafl brackot I 1 |
1) SAZASHO0] EFF Knife main lever shafl 1 | i
31 012060636 HERETME % 6 Serew,pan M6 % 6 - ol (B2 (. ¢
32 SAZA59001 FFFER M Knile main lever assy | | |
13 14855900 Jr A Rubber cushion 1 | i
4 SOTS4001 Lk spring | | 1
i5 D48070342 il o Hetaining ring ,E7 | | |
i6 062061616 REITM6 = 16 Serew,pan M6 x 16 % Z 2
17 SA2661001 IR i Thread trnming cam 1 1 1
8 SAZ3TRO01 H 4.8 Washer 4.8 41 4] 4
39 525236001 IBETME % 10 Serew,pan M6 = 10 4 41 4
40 SA2663001 EREEH YR Ball joint assy R I 1 [
41 141331002 e Bush | 1 |
42 SAZRAS001 BT L Ball joint assy L I | [
43 141331002 i Bush i [ |
e SA2B6T00] i T Length adjusting rod 1 1 1
415 0210603060 ELEMe Nut Mb 1 | |
46 SA266800] el MG evorotation Nut M6 1 [ |
47 SA2H69001 P ETAIG(SMS 95-28) |Shoulder screw M6 2 2 2
48 SAIARTZON] R 1 Thread trimming connecting ol L] 1 | |

38



(). 13 & / Thread trimmer mechanism

52

39




49 SAIGTINNI s 41 Threwd timming connecting rod R | 1

S0 |D17500812 SRS xR Bolt M5 = 8 2| 2]2
5| 025050236 FEHAEMS Washer,plain MS 2] 2 2
52 SA2A45N0] BHEEIMS Shoulder zerew. M35 2 2 2
53 SO7526301 E5 | Mowvalile knife 2 2 2 1517526201
54 148536001 ERETSMA 3740 % 4.2 |Serew.SM3.37-40 x 4.2 4| 4] 4
55 SOFS27061 EH Fixeel knifi 2 v 2
56 L48539101 PR ETSM2.38 Stinl serew SM2.38 2| 2 |2
S7 SIRARTON0 Jifis- 5557141 Connector SS57-14R 1
5% SAT99R001 Heith 2k G wire assy 1 I 1
59 0625008 | & ERYT M5=8 Serew,pan M3 x 8 1 I i
i) 340400001 2 Fastening band | | I
6l SARIRANNI FERFREE T Fension release lever assy 7| 2 2
62 SAHIAS00] PRELH E S lension release lever sel 1 1 |

40



S1.A% 4 ® D4 / Thread wiper mechanism D4

F—13

41



S1.28 0L D4 [Thread wiper mechanism D4

e | 28545 e di ok R Amt. ™
e : EEEFR Name ol parts ~ it
R ef No |Rel.Part No. o3| oosloor

1 SAZGRD001 e i BRI Ihread wiper solennid assy | 1 1

2 148511001 Wi FE ALk Plunger | 1 1

3 048090342 4R Retaining ring K9 1 ] 1

4 S3R426000 & H Hubber cushion | 1 1

5 SO2664001 FiEk = Thrend wiper switch | | |

f SO2665000 R el Terminnl connectir 1 1 1

7 239048001 ST M s 10 |Serew,panis/p w) M4 = 10 4| 4] 4

1 062300616 HETM3 x6 Serew,pan M3 x 6 2 2 2

a 140647101 i 28 ] o e Corrd holder | 1 |

I [062400616 BETMd x 6 Sprew, it M4 x 6 1 T i

Il SA2TA200) bR B Bk e AR Solenoid bracke! 1 | 1

12 SAZRUGEO0T H g T Solenaid cover 1 | |

13 |o60d00516 BRETM4 x 5 Rerew,pan M4 x 5 4| 4] 4

14 062501016 SEETMS 2 10 Serew,pan M5 x 10 2 2 2

15 148546001 &4 Pin | 1 |

16 SAZER210M R AT Solemoid link assy | 1 1 |SA2682001
17 SAZASS001 hi{tahi Driver | 1 |

18 SO7540101 R Link 2 9 2

19 SOTSS0001 % Pin 1 | I [SO7548001
n 2LAZS04001 B Set zerew collar 1 1 I
21 (12500536 THETMS = § Serew,pan M5 x 3 sl=|35
X2 SART45001 EDrEr Stopper 1 | I
23 OG2SO0816 EFTMS < 8 Serew,pan M5 % § 2 2 2
24 |n25050236 TARES Plain washer 5 2 2] 2
25 SO7S32101 beanie Thread wiper supp  ‘er 2 2 2 |S07552001
26 62661212 FETSMA18-40x 12 Sorew, SM3,18-40 = 12 2 2 2
27 SAZ684001 LR Spring | 1 1
28 DAE2ZS01016 HEETMS = 10 Surew,pan M5 = 10 2 2 2

29 807553001 EEE T Thread wiper 212 |2
30 SO7424001 EETSM3 1B x4 Set serew,SM3.18 x 4 2z 2 2

42



S2 {84845 | D4 / Quick reverse mechanismD4

1
T

— — — — ———

|
|
|
|
\

43



S2 (#4845 B D4 /Quick reverse mechanism D4

IF5 ZEAE = 4 R Aml. .
R ef No R;’f.l%;j_ No. TR et et prrs (e | (i () 2 ik
1 SAIOT2001 [Z & E HEREN ) Ouick reverse solenoid assy | | |
2 153472000 L non Solenoid cone 1 1 1
3 154730001 FHEELS Retaining ving ,E13 1 1 1
4 154731000 Vet Tubber cushion | | 1
5 242535101 A i e Solenoid hase 1 1 1
6 |062500812 B MS > 8 Serew,pan M5 x 8 - 100 M A S
7 HE2061016 ERLTMG % 10 Serew,pan M6 3 10 2| al] 2
8 SA200200] et 1*in ) 2 2
9 480601472 i S ECs Retaining ring ,Co | | 1
10 153138001 6.5 Washer,plain 6.5 | 1 1
11 |sA2536001 A R Solenoid lever nssy I T i
12 SA 254000 L i Reverse orank | I 1
13 016061031 HEEI M6 = 10 Serew,pan M x 10 ol = | g
14 [SA2092001 B Pin R
15 2060636 IBETME % 6 Screw,pun M6 x 6 ) 2 2
16 SAZS300001 PR RE TS Salenaid laver shall 1 1 1
17 18062032 BETTMBE = 20 Sorew,pan Mé x 20 1 | |
18 149005009 i [8 Washpr 6 1 | |
19 153132000 B 1=135 Oil be L=13.5 | 1 1




1. {5 4% FF % & B D4/ Quick reverse switch mecanism D4

45



LI {3 4% T G35 E D4 /Quick reverse switch mechanism D4

= — X =1 . ) ] _
HJ :*.-f ;1 0 ]iﬁiﬁ I\'Jn. TR News:ef pakts '"I%!%II: tTnl..!r i
I SA26RE201 i A R Reverse aetualor assy 1 [ 1 |SA26RR00]
2 SA22T0001 e TT e e Heverse switeh brackel 1 1 1
3 534281000 fil 4 O e Roverse swilch huse l | ! :
4 432004101 fi il Actuator 1 | 1 |532004000
5 SAA0GG001 R-FF 338 Reverse awiteh spring 1 | 1 |s320085000
& SA 1390001 RAFEH R-Switch assy 1 | 1
7 232907000 sl 71 5% Micro switeh 1 | !
] 60300606 IWETM3 6 Screw,pin M3 x 6 | | 1
V] OR2SIHG16 REIMS w6 Serew,pun M5 x 6 1 1 I
0 |SA26R9101 g Stopper 1] o1 | 1 [sazeseon
I DE2S006 16 MRS IMS xh Serew,puin M5 % 6 | | 1
12 |SATIREI0I £t Stapper 3] 3 ] 3 [SAI38800]
13 NE2SNM ] 6 I IMS « 6 Serew,pun M5 x 6 1 1 I

46



Tl. D 5%£FX D3

20
21

_ D

22

19

47



T1. 53K 5% 4 5 D4 /Motor and salety switch mechanism D4

= v obe S L T
I SA 1385001 {8 2l TR S Micro switch assy 1 I 1 |SA2385001
2 SART44100 i 0 e Switch plate spring 1 1 |
3 SAIRRAN0] IF Switeh hase 1 | |
4 DE2O20806 IBETM2 = 8 Serew,pan M2 x K 2121232

140647101 144 [E E e Cord holder 1 | 1
6 (62400616 HFIMA < 6 Screw,pan M4 x 6 | | 1
7 062401216 IHEIME = 12 Sorew,pan M4 x 12 | | |
b 026040236 Tram g Washer,plain 4 | 1 l
0 154514001 e Hush 1 1 1
10 021400106 7 f A EMA Nut M4 1 I 1
11 [SA404000] Fi Pulley o T
12 M e T Fouwroore oonnector pligs | | |
13 EIRE s jncker 1 1 1
14 |sA27120010 F £k ] s ke Cord holder o M e
15 (62060812 BETMex 8 Screw,pan M6 x 8 | | 1
6 |025060136 a6 Washer, pluin S6 1] 111
17 SA2687001 ik Cord holder 1 1 1
18 |062500816 BEYTMS = 8 Serew,pan M3 x 8 2] 212
|9 ik 2H {4 Maotor assy 1 1 1
20 [SA2354001 BRETMS = 18 Serew.pan M3 x 18 5! 5|3
21 (28050246 MEHEs Washer spring 5 5 5 5
22 026050136 RS Washer,plain 5 5| 5| 5
23 SA3025001 BHETMA = 10 Serew,pan M4 x 10 3| 3|3
24 i R Washer spring 3 3 3
25 A Washer,plain 3 3 3
26 S Re Encoder cover | 1 |
27 T (L M3 > SDA]Serew pands/p washer)M3 < 8 3 3 3
78 Hy o e e Pulley holder | 1 1
L] (114300632 [EFTMS = 6 Set serew sacker{ep)MS % 6 2 2 |2




7 . Wi¥ / Accessories

_of?
-
ijﬁ —58
- a7
e e e e e et e e e e,

I ___"fg:}};-.anz MF-0003 f For -3 |
|| e BF-0005/ For "-CI05 |
—— @¥-00F | For “-CICIF

< {HH IR . MT-030
{ For "-[13[1" Semi dry type >

2
| 50 48 51

47

SN I

49




7 :”H- TAccessories
Fe | %48 Y Nhore: el et HE Amt. P
R ef.Nao |Rel.Part No. FHE AR St it [} (i | o il

1 [22091()1] Jor 0 o A Accessury Bag ! | |

2 14244300 R 1.9 % 52 SorewDriver, 1.9 x 52 I I I

3 11RR3TO0] E-F3.4 %70 Sprewlriver.3.4 x 70 1 1 1

4 517774001 e 4.7 x 250 Serewlriver, 4,7 % 2501 | | |

5 1O08E 700 Wk FR<9 Wrench,i = @ | | |

i J42002001 F A2 He = agrnnl Wrench 2 | | 1

7 154125001 A MiRF2s He % agonal Wrench,2.5 | 1 1

8 142721001 7R3 He % agonal Wreneh,3 | ! 1

9 1495700031 M TS He x agonal Wrench, 5 | | [

I 107415014 HLEF DI <5 (814 ) Nesdle DF x 5 4

11 107415022 FLETDP =5 (422 Nidle P x5 4

11 10741501 | LEL D12 =5 Needle 0P x 5 4

12 5014928151 (i Hahbin 2 | 2] 2 /42008450

SO7741001 f .t Balbin 2| 2] 2 872078750

13 L7700 VLT Hewdl Itest | | |

14 S35A6I0N] (8 ifE 261 44 Oil Tank Assy 1 | |

15 144166001 HLa. Head Cover I | |

|6 145373000 (M T T A ke Lifter Complying Bar | | |

|7 SA2AGL 10 TH B il Pan Assy | 1 1

I8 |SA2682101 i il Pan 11 )1

19 148578000 i Bush | | |

200 |SA2S82001 I des Knee Lifter Shaft i 1 |

21 [SA2590001 B Knee Lifter L [

22 =7534400 MG Bali, M6 1 | |

23 [S2547a001 T MG 5 19 St Serew.Ma = 19 2] 2 | 2

24 021060306 75 1 G Nul, 3M6 i) 7 ]

25 SISRRU001 e Twist Spring | | |

6 14629300) P10 Retaining Ring.E10 1 | |

27 [53230 101 paliym I3rain | l

28 S23418002 BETMd = 5 Serew M4 x 5 -l

) | 4388200 g Heard Hinge 2|2 |2

3 [ 4300009 T S i Riubher Cushion 2 2 2

32 |sAl962001 o T g Hearl lushinon 2124343

33 |SA 1963001 - By 2 AR Head Cushion 2| @) a2

34 1097 1400000 il Nail 4 | 4 | .4

15 SA260300] Rt RS 2R F Crrease Unit [ [ | [RFO30For [1 30]
if SA2695001 R IE AL Grease Nozzle 1 [ | |HFO30.Fer O 301
37 SA2T6R101 7 i L) Belt Cover.l 1 | 1

kH SA2TEUO01 [ D Belt Cover,DD i 1 |

10 SA2TT0101 Al v 4 Belt Cover Bracket ! [ 1
40 |s3726300] HE A L DL Belt Cover 1Y Lid, L, | | 1

| NA2SONR 16 HEETMS « 8 Sepow, ' M5 x B 4| 4] 4

42 62500816 EHITMS < 8 Serew, Pan M5 = 8 2| 2]

43 100666002 [ S AIEETMS.5 x 20 [Wood Serew,Round M5.5 % 20 2 | 2|2

44 N25750132 AR S5, 56 Washer.Plain 53.56 2 2 2

45 114486002 HAE iler I | I

46 14483007 iilEarzE 14 Chiler Assy | I I

50



7 . Mi4¥ | Accessories

a0
A _
g8 /7 :
mW;_ o _
UW. _“
_dJ __
s
2o JERT __
a._.“a | _‘
0y . )
=2 5
ﬂw'nw .__(Illllw...ﬂ_
L.
c =)
- o]
rm_u
_ (=2 &
AR
% (gogl
__J_ _._ru.lur._
H/|:?... _,w_mwo._
DD_H__
1300
I
\ _mmﬁ_
| & _
M
/ ______:_,,ﬂ,._ F
\ ____ _."r./._, _
\ | / \|
b | |
I

51



FHREL1E (U402 /Gauge parts list (8420/8450/8720/8750)

_ HX e
FriE e Needle clamp Fik T E
Needle Clamp Presser
Assemly Needle Feed :
aange Assemly ) Pliats D Foot

11734021(L) "

1/8(3.2) 11634021 11734041(R) 12915021 | 12914002 | 1291600200
11734022(L)

5/32(4.0) 11634022 11734042(R) 12915022 | 12914003 | 1291600300

. : 11734023(L) 3 5

3/16(4.8) 11634023 11734043(R) 12915023 | 12914004 | 1291600400
11734002(L)

1/4(6.4) 11634001 11734003(R) 12915004 | 12914001 | 1291600100
11734025(L)

2 2 2 2

5/16(7.9) 11634025 11734045(R) 12915024 | 12914005 | 1291600500
11734026(1)

3/8(9.5) 11634026 11734046(R) 12915025 | 12914006 | 1291600600
11734027(L) .

T/16(11.1) 11734047(R) 12915026 | 12914007 | 1291600700
11734028(L)

1/2(12.7) 11634028 11734048(R) 12915027 | 12914008 | 1291600800
11734029(L)

2 7

5/8(15.9) 11634029 11734049(R) 12915028 | 12914010 | 1291600900

1(25.4) 11634030 12915030 [12914011 |1291601000

1 1/4(31.8) |[11634031 12915031 |12914012 [1291601100

1 1/2(38.1) | 11634033 12915032 [12914013 1291601200




46 114483002 i Oiler Assy | | 1
47 238300001 WAL Knee Lifter Asay | 1 1
6 |s07538309 s {4 3DRTHF Cotton Stand Assy, 3JDRTHF I 1 |
57 544313001 Hi£§ Ground Wi 1 1 I 1BFB30O.Fer D 30
S8 062500816 BETMS = 8 Screw Pan M5 x B 1 1 1 |FO30 Fer O 300

52




FLARET 20 A 4 FE/Direct drive Gauge parts list

ke gtk i IR
FHER Needle Needle k4R Feed D Presser
Needle | Clamp clamp et Foot Assembl
Needle Y
gauge | Assemly | Assemly Plate
(mm) | 2420/8720)| (8450/8750) -3 -5 -3 -5
| 11734021 (L)
2 2 2
1832 1634021 |j 3ot ) 12915302 12914302 | 12914315 129163020001 291631400
5/32(4.0) 1634022 |M734022(L) 15615305 112914303 (12914316 [1291630300[1291631500
32(4. 11734042(R) :
3164.8) 11634023 [H734023(L) 15915303 112014304 (12914317 [1291630400/1291631600
: 11734043(R) [ = 2% ‘ il
11734002(L) ;
VAG4) 1634001 | TR 112015301 12014301 [12914314]1291630100/1291631300
s/167.9) 11634025 (1734023010 5915304 112914305 (12914318 [1291630500/1291631700
- . ST 11734045(R) ) - - gt | b
18(9.5) 11634026 1739026010 50,5305 112914306 [12934320 [1291630600(1291631800
# 11734046(R) 3: :
11734027(L)
7/16(11.1) 17340475 12915306 12914307 12914321 1291630700/1291631900
11734028(1)
2 2 ] 9 )
1212:7) 1634028 || TR0 112015307 (12914308 12014322 1291630800/1291632000
= 11734029(L)
. 2 v 2 ¢
S/8(15.9) 11634029 |1 JTRC 12915308 ]12914310 12914323 1291630900/1291632100
1254) 11634030 3915300 (12914311 [12014324 [1291631000]1201632200
1 1/4(31.8) 11634031 12015310 |12914312 12014325 [1291631100/1291632300
11/2(38.1) [11634033 12015311 [12914313 [12014326 [1291631200/1291632400




